A 1SEKI

Parts Catalogue

TG6620H
TG6670H

TRACTOR
TG6620H-MWJCYE4 MWJCYE4D
T1G6670H-MWJCYE4 MWJCYEAD

Printed in Japan May, 2015

1817-097-100-00



Directions for use of Parts Catalogue

1. Applicable model of machines

All component and option parts used for TG6620H, TG6670H tractors are listed

in this parts catalogue.

1) MODEL TYPE

E4D-« < - -

MID PTO.

DOUBLE AUXILIARY HYDRAULIC VALVES
JOY STICK VALVE
-+ ROPS

EUROPE
GERMANY

2. Explanation for head paragraph

TYPE OF MODEL {_

® ©®

© ©

market.

® " LH ™ and

® ©®

KEY shows the location of parts diagramed

W

Parts numbers begin with 'V~

S c
P O|R (2
KEY| PART CODE DESCRIPTION P [sswau | ssuasr |sswaas | srudeu ] sruder [ smass | ¢ | © REMARKS
1 | 8595-211-001-20 | CASE/UPPER * Lo
1A] 8657-201-081-00 | CASE/UPPER e L :
2 | 8595-211-002-10 | CASE/LOVER * : t
3 | v523-100-801-80 | PIN * . t
4 | v211-260-803 BOLT, SENS * . ¢
- ;
¢ - g
2 H
N A
\ i
]

®

and

2all
OO® @

in the illustration.

are standard parts of the

"RH™ on the parts name are described against the moving

direction of the machine or are described on the condition how to install



parts on the machines.
SPC : The following symbol classifies parts to be used for machines.

-

"% means standard parts.

-

" T~ shows that the parts can be installed as optional parts.
"R~ shows that the parts can be used as applicable parts to replace
originally equipped parts.
Upper column : QTY shows the number of parts to be used for one unit
of machine.
"M~ is indicated for parts supplied by a meter long.
1 * is indicated for parts supplied by liter.
"AR” is indicated for parts need to be adjusted or regulated.
Lower column : serial number
—229 means serial number up to 229.
230— means serial number 230 and after.
ITC : Interchangeability
17 ---0LD < NEW
New parts can be used in place of the old parts.
27 --0LD — NEW
0ld parts can be used in place of the new parts.
" 37 ---OLD —< NEW
0ld parts and new parts can not be replaced each other.
COL : Color code
Color is signified with color code number for colored parts.
Please see the color list shown in the next page.
GRP : Parts shown in this column can be replaced by SET parts.
Example : Parts marked @ can be replaced by parts marked ®, and
® for ©, so the rest follow in the same alphabetical
order.
Remarks
%% Other maker’ s part code number is shown in this column.
* When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.



3. Color

The following colors are used color parts.

COLOR COLOR SPRAY TYPE PAINTS 4K DRUM PAINTS 16K DRUM

CODE PARTS CODE PARTS CODE PARTS CODE
41 | NEOBLUE 1300-985-001-10 1300-985-003-00 1300-985-004-00
51 | SUNSET GRAY 1300-959-001-10 1300-959-003-00 1300-959-004-00
6G | SUMMER WHITE 1300-958-001-10 1300-958-003-00 1300-958-004-00
7F | MIRROR BLACK 1300-954-001-10 1300-954-003-00 1300-954-004-00

NOTE : Color code is signified only for the parts assigned by the maker as

color parts.

4. Serial Numbers :

For chassies & engines serial number is shown on the LABEL.

Please see

chassies engines

B o % B

i

MODEL

R4
CLASSIFICATION
HBAES

ENG. NO

et HBERIENRIXESH
ISEKI & CO,, LTD. MADE IN JAPAN

gEgstt HBEARIEHEINES1
ISEKI & CO,, LTD. MADE IN JAPAN

5. Parts Order
1) When you order parts, please make sure of correct numbers.
2) When substitute parts is available, the part number ordered will be
automatically turned to a new part number.
3) Please be sure to use “ISEKI GENUINE PARTS” .
Any other similar parts other than ISEKI parts when used may cause a

trouble that makes us unable to repair or guarantee the warrant.



*%% Structure Table of Model %

T T

G G
M |6MM6 MM
6WWoww
O012JJ7JJ
occoc|c
Dipyvnyly
EE E|E
E 44 44
L D D

FIG.

1 ko k%
2 kok o k%
3 kok o k%
4 kk o k%
5 *k o k%
6 kok o k%
7 kok o k%
8 kok o k%
9 kok o k%
10 kko K|k
11 koko K|k
12 kko K|k
13 kok o k%
14 koko K|k
15 kko K|k
16 kk K|k
17 kok o k%
18 kok o k%
19 kko K|k
20 kok o k%
21 kko ok|k
22 kok o k%
23 kok o ok|k
24 kk o k|k
25 kok o ok|k
26 kok o k|k
27 kko K|k
28 kok o ok|k
29 koko K|k
30 kko K|k
31 kko K|k
32 kko K|k
33 kok o k%
34 kko K|k
35 kko K|k
36 kk o k|k
37 kko K|k
38 kko K|k
39 kko K|k
40 koko K|k
41 kk o k|k
42 kok K|k
43 kk o k|k
44 kk o k|k
k%

* %k




*%% Structure Table of Model %

T T
G G
M |6 MM6 MM
6WWo6 WWw
O2JJ77JJ
0ccoc|c
DipyvHyly
EE E|E
L 44 44
L D D
FIG.
46 kok o k[k
47 kk o k|k
48 kok o ok|k
49 kok o k|k
50 * *
51 * *
52 kok o k|k
53 kok o kk
54 kok o k|k
55 kok o k|%
56 kk o k|k
57 kk o k|k
58 kok o ok|k
59 kok o k|%
60 k ko K|k
61 kok o k|%
62 kk o k|k
63 kok o ok|k
64 kok o k|%
65 kok o k|k
66 kok o k|k
67 kk o k|k
68 kok o ok|k
69 kok o k|k
70 kk o k|%
71 kk o k|%
72 kok o k|%
73 kok o ok|k
74 * *
75 kok o k|%
76 kk o k|%
77 kk o k|%
78 kok o k|k
79 kok o k|%
80 kok o k|%
81 kk o k|%
82 kok o k|k
83 * %k
84 |
85 kok o k|k
86 kok o k|k
87 kok o k|k
88 kok o k|k
89 kok o k|k
90 kk o k|%




*%% Structure Table of Model %

T T
G G
M 6 MM 6 MM
6 WW6WW
Oi2JJ7J1J
occoclc
DHyvynyly
EE EE
El 4y 44
Ll D D
FIG.
91 TT T|T
92 TT T|T
93 TT T|T
94 TT T|T
95 TT T|T
96 TT T[T
97 TT T|T
98 TT T|T
99 TT T|T
100 TT T|T
101 * x|k
102 K% k%
103 k ok k[k
104 K% k%
105 K% k%
106 ¥k K|k
107 TT T|T
108 k ok k[k
109 k% k%
110 K% k%
ESES

111

* %k




FIG.72,82

FI1G.76,77

FI1G.80

FIG.79

FIG.32

FIG.78
FIG.67

FI1G.64

FIG.6

1G.75

F

<< % )
Ammww& &)
5 TN
RGP

2

FI1G.1~5, 8,49, 81

FIG.57,58, 65

FIG. 40
FIG.39,41~45

, 34,59

1

F1G.11~25,30,3

FIG.71

FI1G.61,70
FI1G.50,51

FI1G.26,37,38

FI1G.27~29,60

F1G.46~48,52~56

FIG.33.35

FIG.63,66, 68

“l

A

a3, % 5 \ LR\ N
mmmwmqummmfg-awxw\n,\mmg_
NG TR N IOESY) Jher
OBIN S

\

FIG.7,9, 10

e SN \bﬂ\ﬂ\\




Contents

TG6620H,TG6670H

ENGINE(N4LDI-TA4501,TA4502)

CYLINDER BLOCK/OTL PAN - ssseeeeteessamtutttteettaiiiitittessaiiiiiteeeessiiieteeeesssieseeeeees Fig.001
CRANKSHAFT/PISTON:+++++ssssseeeessssssrrurururrrrraaaaaaaaaaaaaeseesanssssssssssnsssssmssmmmmmmmmmmmmmn Fig.002
FLYWHEEL/REAR PLATE/STARTER s +sssssssssssssssuuuummumttttittettettitttreeeeaenesesnnnnnnnns Fig.003
CYLINDER HEAD/ROCKER ARIM :+--++veteeeeessssusuteteessmiumiittteemniiitttteessniiieeeeesssnnnneee Fig.004
L DTN D 00 )V ) 2 T P Fig.005
EXHAUST MANIFOLD/

TURBO CHARGER/ OIS +++ssssetetteeessatuttttettaniiittteeeeaiiiiitteesasiiiiteeeessssisaseeeesssnnns Fig.006
OIL PUMP/WATER PUMP/

THERMOSTAT CASE/ALTERNATIOR :+++++++ssssssesssssssuuummuuteeeeteeeeeeeeeeaaeeseeessnnssnnnnnnnns Fig.007
TIMING GEAR CASE/CAMSHATF T e+ eeessssssssssssssunnnutintiitiiiiitttttttttttteeteeeeeseaassssssnnnnns Fig.008
INJECTOR/HP PUMP/FUEL FILTER::++++++seeeeeeesasssretetesammmiiiitteennnniiiiieeeessniiiieeeeeens Fig.009
L PN Fig.010
0 LT Fig.011
TN N 0 ) PP Fig.012
L N SN DT T LV 1 2 T Fig.013



Contents

CHASSIS

ENGINE(PARTS)SYSTEM rerrerrrrrrerrrmrtttttmttttttttttititiiiiiiii e Fig.
RADIATOR SYSTEMU(1/2)(2/2)++++vverrrunruaansaeeaiiiiiiiiiiiiiiiiiinteeteeieiitii e Fig.
PIPE(TATL)SY ST wrrreeeeeseeesnunneeeeetmiiitttttt ittt Fig.
CLEANER(ATR)SY ST ++evereseesssusuuummmmmutmtttttttttitttttttettttttt et Fig.
INTERCOOLER SYSTE M vvveeeessseeessssreesstureessiueeeaniiiesessiiiesessissseesissessssssseeessissaeans Fig.
TANK(FUEL)SYSTEMU(1/2)(2/2) ++++rvreeeeeeessssuuettetiiiiiiiiiiiiiiiiiiiiiee it Fig.
BRACKET(FILTER)SYSTIEM :+++vereeesesssssunuuuuuuumtuuttttttititititttttttttttt, Fig.
PIPING(COOLER/FUEL)SYSTEM :eeeeeeeeeeeesssrrrreeetiiiiiiiiittiiiiiiiiies i Fig.
ACCELERATOR SYSTE M+ rvreeeessssreeesssrsraesssureaasissresssisseassssrsessssssesssseessnsssesanseeas Fig.
PEDAL(HST)SYSTIEM - eeeerersssnssnmmmmmmmmmttttitttittittttttette ettt Fig.
DAMPER(INPUT)SYSTEM +eeeeereerrrrerrmmtttttttttttttttttittiii e Fig.
CASE(TRANSMISSION)SYSTEM:+eeesrrrrreeeeeeesssruutttetttiiiiiiitee ittt Fig.
L A U 1Y) Fig.
PUMP(GEAR)SY ST eeeeeeessrrreeessttmumitittett ittt Fig.
GEAR(PTO)SYSTEM - veerrreeeeeeeesssnntttetttiiiitite ettt Fig.
CASE(TRANSMISSION)SYSTEM e eserrrerereesessttuutttettiiiiiiiiitetniiiiits et Fig.
GEARMATIN)SY ST M eeeeeesrrereeeeseettinttttttaniiiitit ettt Fig.
GEAR(SUB)SY ST wevrreeeeeeeessssnnettetttmmttttttee ettt Fig.
GEAR(AWD)SYSTIEM e vveeeessnuneessmuttetitiits ittt Fig.
GEAR(PTO)SYSTEM - eeerrerreeeseeetsuttttetttiiiiiiit et Fig.
PTOMID)SYSTEMU(1/2)(2/2)+++srrreeeeeeeesssuuutieeiiiiiiiiiiitiiiiiiiiie i Fig.
CASE(TRANSMISSION)SYSTEM - +eesserrrrrereesesstruutttettiniiiiiitte ittt Fig.
FORK(SHIFT/SUB)SYSTEM :+ereeeeeeeesessmuummtettiiiiiiiiii it Fig.
SHIFT(AWD)SY ST +eeeeeeeeeseeeeeessnnnmmuuuuutitititiiititttttt ettt ettt Fig.
FORK(SHIFT)SYSTIEM :+++eeeeeersrnrnnnuumuumtmtmtiitiiiitittiitttttttttti i Fig.
LEVER(REVERSE)SYSTEDM -+ eeeeeeeeesesssmtmttttttiiiiiiiiiiiiiiite i Fig.

LEVER(SHIFT/SUB)SYSTIEM eeeeeeeesserrreeeettmmuuutitttiiiiiiiiiiiiiiiie e Fig.

© 00 I o Ot s~ W N o~

N DD DN DN DN DN DN N o e e e e e e
=N O Ot bk W DN H O © O 0 Otk WD - O



10

LEVER(AWD)SY STV --rvereeesrseeeeeeestemttmmmmiiettttettiee ettt Fig.
LEVER(PTO)SY ST :eeeeeererssesnsassseeessttettttmiiiiiieetteettttttiiiii s saesssstiii s Fig.
PINION(DRIVE)SYSTIEM ::eeeeeereeerrrrnstateeeeettititiiiiiii ettt Fig.
CASE(DIFFERENTIAL/REAR)SYSTEIM - veeeeeeereereernurmimttneeetteetiiiiiiiiieeeeeeeeeeean Fig.
HOUSING(AXLE)SYSTEMI(1/2)(2/2)+++++-+eeveesrtesuuesuteutenieniiniteniieniesieeieesre e Fig.
CLUTCH(DIFF-LOCK)SYSTIEM ::+eeeeerrerreensasseeeeeertetttimiiiiiiiiiaetteetttttttiiiiiiea, Fig.
BRAKE SYSTEIM :++++veessssereessssseeeesasutaessssuteeanusmttenisteesanstesessmmeemnmtmesamimeessmnmeeemmmmeann Fig.
PEDAL(BRAKE)SYSTEM - eeeeeeeeeeesssuuuianaattettttttitiiiii sttt ae e Fig.
LEVER(BRAKE/PARKING)SYSTEM - eveereeeeeueesuuesueesutssuienienitiiieiieeiteieeniiesieeneens Fig.
WHEEL(STEERING)SY STV --rrrreeessteeeeeeeeettmmmmmmiiieetttittitiiii e Fig.
COLUMNI(STEERING)SYSTEM :::eeeeeeererrruuuuttaattetettttittiitiiii ettt Fig.
STEERING(POWER)SY STV --+rrreeesesssseeeesseeeemmmmiiiiiinaettttttiititiiiiieessseesei. Fig.
BRACKET(AXLE)SYSTEM - eeeeeeeeeeseersermmmmuiiteetteettititiiiiie e Fig.
SHAFT(DRIVE)SYSTEM -+ eeeeeeeeeerrnnnumtateettttttititiiiiie ettt Fig.
CASE(BEVEL)SY ST ::eeeeeeeeesruertutntttettttttttttiiiiiiitteetttittiiii e Fig.
HOUSING(AXLE)SY ST e eeerrrrrennaseeeeteteettttttiiiiiet ettt Fig.
CASE(GEAR/FINAL)SYSTEMU(1/2)(2/2) -+ ++teveesvressutesuesueruienieniiiniienieeniieniteneennenns Fig.
ROD(TIE)SY ST eeeeeeererrssnnnnastaseeetetttttttiiiitiiie ettt s e e st Fig.
CASE(CYLINDER)SYSTEM(1/2)(2/2)«+++rrrrerrerrrreeeeeeeeeeeiiiiiiiiiiiiiiiiiiiiiiiiiiiiinen Fig.
CONTROL(POSITION)SYSTEMU(1/2)(2/2) -++s+ssseeeeereruuuuuuuussanssinsiiiiiiiiiiiiiiiiinnn, Fig.
PIPING(MAIN)SYSTEM(1/2)(2/2)++++rerrrerrunssaasaeeteeitiiiiiiiiiiiiiitieeeniiiiiiiii e Fig.
PIPING(SUB)SYSTEMI(1/8)-(3/3):++++++++sssseeseesuesutesuesieniiiiiiiiiiiiieis e Fig.
JOY STICK VALVE SYSTEM

(ECXEPT D TYPE)(1/2)(2/2) +eenrsreeeeeeeeeeeuuiiiiiiiiiineiiiiiiiiiiiiiii s Fig.
JOY STICK VALVE SYSTEM(D TYPE):+++reeesesseeeeeeeeeeeuummiiiiiiiaeeiieiiiiiiiiiiiiii, Fig.
VALVEREMOTE/2)SET(1/2)(2/2) «+++rrrerrrrrerrraaaaaaaaaaaaaiiiiiiiiiiiiiiiiiiiiiiiin s Fig.
LINK(SP)SYSTEM :++teoreesseesesseoruessutssstessutssutesstessuesstosstesssessstssssessuesstssstoosuesssssssossusssns Fig.
ROD(LIFT)SYSTEM +++++esesesessssesesesesessssesesesesasasssstsssesasssssssssssesssssssssssssssssssssssssesesesssssns Fig.
BRACKET(LINK/TOP)SYSTIM ::++seeeeesssssnuuuuummmmmmmtttttititiittittttiiaeteiii, Fig.
DRAW BAR SYSTE +++eeeeeeeeeeeeasssssurreeeesnnsuutrteessnnimuitteesssnnnmiteteeemmnmmimteeesmmmmi Fig.
HOOD SY ST ++eeeeeeeeesssssssrnreeesesssumutteesssmmumsttteesammnnttetteesmmnmttttteemmimeeeeei Fig.
L S 1 0 D4t A Y Fig.

COVER(SID E) O N DY TR PN Fig.

28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49

50
51
52
53
54
55
56
57
58
59



GUIDE(LEVER)SYSTEM -+t +eeesveesrtesseessuesottanttenttentesitenite st ettt sttt Fig.
GUIDERH)SYSTE M-+ +-veeeeeereeeueesumesutenttintiesiitittesit sttt Fig.
MOTUNT SY ST ::#eeveeeeeesssssssneeeesasssiuumumeeesesnimmmmeeesenmmmmttttteemnriittteeeamrieeea Fig.
FLOOR(FRONT)SYSTEIM -+ veeertesseessueenutenuenutettentenitntteneesite sttt sire st Fig.
FLOOR(REAR)SYSTE M +vveesseteseeesteesoueesutentuermtaitettenitt et enttenite ettt sttt sineenees Fig.
ELC.(FRONT)SYSTE -+ sveesveeseesseeeueestesutattenttesiiesit ettt sttt s Fig.
ELC.(MAIN)SYSTEM(1/2)(2/2)++++++seerererssessssessssssisisiisisisisisissssssssssssssssssssssssssssssnss Fig.
ELC.(FLOOR)SYSTEMU(1/2)(2/2)++++++++tsvtesueesuerouteniieniiiiiiiiiiiie ittt Fig.
PANEL SY STV +++evreeeeessesssssneeeeessnsuuumteeesssnoumteeeessnnsmmneeeesnmmsmmmetteesmmmmmmtteesmmmmm Fig.
ELC.(CABIN)SYSTEMU(1/2)(2/2) +++++++t+sstesseessueeuteriueruiriutenienitnitenieeste sttt Fig.
CONTROL SYSTEMU(1/2)(2/2)++++++++svversvterueeruerutriuteniieniiniteitente sttt st Fig.
HARNESS(SOCKET/TP)SYSTEM -+ vveeveesrterueesutessuesiuteitiesieeiiiiiesiie sttt Fig.
200 10 ) T 4t A Y Fig.
L Y DT A Y] Fig.
FENDER(OVER)SYSTEM(ECXEPT D TYPE)++eesveeseeesruessuresueesiieniiiniieniienieeiieieens Fig.
GLASS(FRONT)SYSTEM ++vvesereerseessuessntentueanmtrnttentitaitenitenittntt ettt et Fig.
11010 ) ST 4 Al 1Y) F P PPN Fig.
LOCK(DOOR)SYSTEM :++v+eveereessuesueeutestesititieniiesttitteniie sttt Fig.
GLASS(SIDE)SYSTIEIM -+ ceeerrerteesernunteetttmuimntttttiiitttttiiii ittt ettt eeae Fig.
GLASS(REAR)SYSTE M - vveevterseesseeesstenuenutettenitenitinitt ettt sttt et ettt et Fig.
INTERIOR SYSTEIM :+++++veeeeeeseesessssueeeeeessosuumteeeesssniuurseeesssnsssmeteessansmmmmmeeessnmmmmmeeeeannnns Fig.
AIR CONDITIONER(ENGINE)SYSTEM(l/z)(2/2) ....................................................... Flg
AIR CONDITIONER(MANUAL)SYSTEM(1/2)(2/2)-++++++++++seesveseverresueriuesisiuiniininnnn. Fig.
ORNAMENT(B620 TYPE):+++vvt+veesreessutesueesuesitiiiiniiesitiiiie sttt Fig.
ORNAMENT(6670 TYPIE) -+ +errreereeereruuonteettmminteiiiiiiiiiiiiiii ettt Fig.
LABEL(PROTECTION LEVEL):++veseeeseessueseutestenteritaitenienieeieeiie st Fig.
LABEL(CONTROL)++++++eetssueesstessuessueesttestenttntienite sttt sttt Fig.
LABEL(CAUTION)(CY TYPE) ...................................................................................... Flg
LABEL(FUSE)(CY TYPE) +++++eseeesesssessueetesutatestiait sttt Fig.
LABEL(CAUTION) - ++veeveesertesrtestesiutesitesienttentt ettt ettt et sn s Fig.

11



12

OPTIONAL PARTS

WHEEL(REAR/13.6-28-6) ASSY(OPTION) - +++svveesureesrurersumeesiuieiiiiiiniie it Fig. 91
WHEEL

(REAR/TURF/475/65D-20) ASSY(OPTION) -+ svveeevreesrueessrersiueesineiniieniiieiieeinens Fig. 92
BUMPER HITCH SYSTEM:++vvvvveeeeeeseesssrneeeeeeanmmmmuteetttmiiiiteteeeniitieetesanniineeeesaanns Fig. 93
WHEEL(FRONT/16XWS)ASSY(OPTION):+veeeeeessueessurssiumminiiiiiiiiiiieiiieiiies s Fig. 94
WHEEL

(FRONT/TURF/29X12.00-15)ASSY(OPTION) +-veeeveeeseureesruressumeeniieniieeniieeineenneen Fig. 95
PLUGM18)ASSY(OPTION)eeeeesureessuretsnurtiiitiiiiiiiit ittt Fig. 96
ELC.(CABIN)SYSTEM(OPTION):-weeeseeessreeessutesarueesiumesiiiesietiiiieseteiee s Fig. 97
HOOK,MIRROR(CABIN)SET(OPTION):+++w+sssssessesesssuesueinsiniiiiiiiniiiiiiiiiiisnn Fig. 98
VISOR(SUN)ASSY(OPTION):+eveeeereressuresssumeiiitiiiiiiiiiiiii i Fig. 99
WEIGHT(15)SET(OPTION): +--wtesveeessreeesureessumesnunteniitaiite ittt sttt Fig.100

COMPONENT PARTS

COMPONENT PARTS

FOR K200-251-000-10 ON FI(G. 48 ++++++srrrreerssrrreessrrrraassseresssrureeasssesesssisesasseessnsens Fig.101
COMPONENT PARTS

FOR K211-104-000-00 ON FLG.50, 51 -wswswsesesesesrsrsrsrsrsssmsmsmmsisisississcsnisssas Fig.102
COMPONENT PARTS

FOR K211-107-000-00 ON FIG .48 +++++ssssrreerssrrreessrrrransiiieressiureessssesasssseesasssesasssnens Fig.103
COMPONENT PARTS

FOR K256-008-000-10 ON FI(G.4Q:++++++srsrrreerssrrreessirrransiiiirenniiireeaiseaesisssessssssessnsens Fig.104
COMPONENT PARTS

FOR 1646-407-670-20 ON FT(G. 8 +++++++esreesrsrressrressueesisieniirensiianitresiesesseessesessnes Fig.105
COMPONENT PARTS

FOR 1719-511-350-00 ON FIG.52xw+++svrreeesrsrrreesssurreaniurraasiiieessiireessssesessnssesssnneeees Fig.106
COMPONENT PARTS

FOR 1757-658-370-10 ON FIG97 ............................................................................. F1g107



COMPONENT PARTS

FOR 1802-209-200-00 ON FIG.15
COMPONENT PARTS

FOR 1816-203-500-00 ON FIG.13

WIRING DIAGRAM

WIRING DIAGRAM(1/3)

WIRING DIAGRAM(2/3)
WIRING DIAGRAM(3/3)

13






ENGINE

N4LDITA4501...TG6670H
N4LDITA4502---TG6620H

SB01-097-150-00






FIG.001 CYLINDER BLOCK/OIL PAN

‘,3\

26

17

I > 35
<5 X
< @' 2927
S w
28
31
SB01-001 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P NabT TWamr 1T © [R REMARKS
C | TA4501 | TA4502 |[C | L | P

1 [BR11-010-206-00 [CYLINDER BLCCK:SB * ! ! 110102060
2 |BR19-851-722-20 BUSHING:STD * ! ! 198517222
3 |[BR19-846-603-00 PLUG * 4 4 198466030
4 |BR19-846-692-00 PLUG.BLANK:12 * 2 2 198466920
5 |[BR19-846-601-00 PLUG * 3 3 198466010
6 |BR19-846-602-00 PLUG * 2 2 198466020
7 |BR06-420-905-50 SEALING CAP * 5 5 064209055
8 |[BR06-421-002-50 SEALING CAP * 2 2 064210025
9 |[BR06-410-004-50 EXPANSION PLUG * ! ! 064100045
10 |[BR04-010-620-30 BALL BEARING * ! ! 040106203
11 |BR04-230-901-70 NEEDLE BEARING * ! ! 042309017
12 |BR04-230-901-80 NEEDLE BEARING * ! ! 042309018
13 |BR16-529-626-00 SHAFT.IDLE GEAR * ! ! 165296260
14 |BR03-050-061-60 DOWEL PIN * 2 2 030500616
15 |[BR03-050-102-50 DOWEL PIN * 2 2 030501025
16 |[BR03-030-900-50 SPRING PIN * 2 2 030309005
17 |BR01-211-063-50 STUD BOLT * ! ! 012110635
18 |BR01-211-064-50 STUD BOLT * ! ! 012110645
19 |BR05-020-908-30 |OIL SEAL * ! ! 050209083
20 |BR11-070-137-00 OIL PAN * ! ! 110701370
21 |BR11-099-686-00 GASKET * ! ! 110996860
22 |[BR01-010-923-50 BOLT * | 30 30 010109235
23 |BR01-041-121-20 BOLT * 2 2 010411212
24 [BR02-510-001-20 SEAL WASHER * 2 2 025100012
25 [BR12-011-616-00 TAPPET * 8 8 120116160
26 |BR12-045-631-00 ROD.PUSH * 8 8 120456310
27 |BR14-054-602-00 JOINT.FILTER * ! ! 140546020
28 |BR14-065-615-00 (COOLER.OIL * ! ! 140656150
29 |{BR14-099-639-00 GASKET * ! ! 140996390
30 | BR14-054-614-00 JOINT.FILTER * ! ! 140546140




' FIG.001 CYLINDER BLOCK/OIL PAN

26

',3\

5 > 35
<5 )
. @' g27
S 4
28
31
SB01-001 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P DT Twamr 1 T| O | R REMARKS
C | TA4501 | TA4502 | C| L | P

31 | BR14-051-702-00 [FILTER.OIL * 1 1 140517020
32 |[BR06-820-926-00 HOSE * 1 1 068209260
33 |[BR06-820-926-40 HOSE * ! ! 068209264
34 |BR06-710-002-30 HOSE BAND * 4 4 067100023
35 |[BR19-873-615-00 BODY:WATER DRAIN * 1 1 198736150
36 |[BR05-210-911-30 |0-RING * 2 2 052109113
37 |[BR19-843-629-00 PLUG COMPL * 1 1 198436290
38 |[BR01-070-061-00 BOLT * 1 1 010700610
39 [ BR14-003-622-00 [VALVE ASSY.RELIEF * ! ! 140036220
40 |BR05-210-907-80 O-RING * ! ! 052109078




FIG.002 CRANKSHAFT/PISTON

—18 (19~21)

19

2
27 28
SB01-002 -0100
S |TyPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P NabT TWamr 1T © [R REMARKS
C [TA4501 [TA4502 | C| L | P
1 |[BR11-525-684-10 CRANKSHAFT * ! ! 115256841
2 |BR11-527-627-00 GEAR.CRANKSHAFT * ! ! 115276270
3 |[BR03-050-902-00 DOWEL PIN * ! ! 030509020
4 |BR16-541-647-00 GEAR * ! ! 165416470
5 |[BR03-030-081-60 SPRING PIN * ! ! 030300816
6 |BR11-015-636-00 HOLDER AY.BEARING/1 * ! ! 110156360
7 |BR03-050-061-20 DOWEL PIN * 8 8 030500612
8 |[BR01-010-940-60 BOLT * 8 8 010109406
9 |[BR11-015-637-00 HOLDER AY.BEARING/2 * 1 ! 110156370
10 |[BR11-015-638-00 HOLDER AY.BEARING/3 * ! ! 110156380
11 |BR11-015-639-00 HOLDER AY.BEARING/4 * ! ! 110156390
12 |BR19-851-723-20 METAL.UPPER:STD * 4 4 198517232
13 |BR19-851-724-20 METAL.LOWER:STD * 4 4 198517242
14 |BR19-926-620-00 WASHER.THRUST * 2 2 199266200
15 |BR19-926-621-00 WASHER.THRUST * ! ! 199266210
16 |[BR01-010-966-70 BOLT * 8 8 010109667
17 |BR01-070-086-00 BOLT * 2 2 010700860
18 |BR11-502-637-00 ROD ASSY.CONNECTING | * 4 4 115026370
19 |BR19-851-764-50 BUSH * 4 4 198517645
20 |BR11-517-614-00 BOLT.CONNECTING ROD | * 2 2 115176140
21 [BR02-010-912-00 NUT * 2 2 020109120
22 |[BR19-851-765-00 METAL.PIN:STD * 8 8 198517650
23 ([BR11-532-622-00 [PIN.PISTON * 4 4 115326220
24 |[BR03-650-002-80 SNAP RING * 8 8 036500028
25 |BR11-501-781-00 PISTON KIT * 4 4 115017810
26 |BR11-510-413-00 RING KIT.PISTON * ! ! 115104130
27 |BR11-539-119-00 PULLEY.CRANKSHAFT:SB | * ! ! 115391190
28 |BR02-010-908-60 NUT * ! ! 020109086
29 |BR03-410-050-80 KEY * ! ! 034100508
30 |[BR08-010-915-60 [V-BELT * ! ! 080109156




20

FIG.003 FLYWHEEL/REAR PLATE/STARTER

SB01-003 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [WaDT TNaDT 1 T| O [ R REMARKS
C [TA4501 | TA4502[C| L | P
1 ([BR11-036-137-00 REAR PLATE * 1 1 110361370
2 |[BR01-151-082-00 BOLT * | 10 10 011510820
3 |[BR11-535-129-00 FLYWHEEL COMPL * ! ! 115351290
4 |BR11-537-616-00 GEAR.RING * ! ! 115376160
5 |[BR01-010-934-10 BOLT:F/W * 6 6 010109341
6 |[BR18-508-653-00 MOTOR ASSY.STARTING * 1 1 185086530




FIG.004 CYLINDER HEAD/ROCKER ARM

SB01-004 -0100

21

S |TyPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P NabT TWamr 1T © [R REMARKS
C [TA4501 [TA4502 | C| L | P
1 |BR14-060-772-00 [PIPE.OIL * ! ! 140607720
2 |[BR14-099-626-00 GASKET:M8 * 4 4 140996260
3 |[BR19-848-678-00 BOLT BANJO * 2 2 198486780
4 |BR01-151-081-20 BOLT * ! ! 011510812
5 |[BR11-114-775-10 GASKET.CYLINDER HEAD | * ! ! 111147751
5 |[BR11-114-776-10 GASKET.CYLINDER HEAD | * ! ! 111147761
5 |[BR11-114-777-10 GASKET.CYLINDER HEAD | * ! ! 111147771
6 |[BR11-101-184-00 HEAD ASSY.CYLINDER * ! ! 111011840
7 |[BR11-013-648-50 SEAT.VALVE:IN * 4 4 110136485
8 |[BR11-013-649-50 SEAT.VALVE:EX * 4 4 110136495
9 |BR06-421-001-00 SEALING CAP * 4 4 064210010
10 |BR06-421-001-80 SEALING CAP * 7 7 064210018
11 |BR06-421-002-50 SEALING CAP * 5 5 064210025
12 |[BR06-421-003-00 SEALING CAP * 2 2 064210030
13 |BRU2-040-614-00 SEAL.VALVE GUIDE * 8 8 U20406140
14 |[BR12-016-640-00 VALVE.INTAKE * 4 4 120166400
15 |BR12-017-642-00 VALVE.EXHAUST * 4 4 120176420
16 |BR19-821-670-00 SPRING * 8 8 198216700
17 |BR12-018-608-00 RETAINER * 8 8 120186080
18 |[BR12-022-607-00 [COTTER * | 16 16 120226070
19 |BR01-211-065-50 STUD BOLT * 2 2 012110655
20 |[BR19-848-132-00 CONNECTOR * ! ! 198481320
21 ([BR11-113-650-00 BOLT.CYLINDER HEAD * | 14 14 111136500
22 |BR11-113-651-10 BOLT.CYLINDER HEAD * 4 4 111136511
23 |BR01-210-904-40 STUD BOLT * 4 4 012109044
24 |BR12-021-604-10 (CAP VALVE * 8 8 120216041
25 |BR12-003-656-30 ROCKER ARM ASSY:SB * ! ! 120036563
26 |[BR12-035-613-10 ROCKER ARM COMPL:IN | * 4 4 120356131
27 |BR12-035-614-10 ROCKER ARM COMPL:EX | * 4 4 120356141
28 |BR19-948-622-00 SCREW * 8 8 199486220




22

FI1G.004 CYLINDER HEAD/ROCKER ARM

SB01-004 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P DT Twamr 1 T| O | R REMARKS

C | TA4501 | TA4502 |C| L | P
29 |BR02-010-907-60 NUT * 8 8 020109076
30 |[BR12-031-620-10 SHAFT.ROCKER ARM * 1 1 120316201
31 |[BR19-821-717-00 [SPRING * 3 3 198217170
32 |[BR19-928-030-00 [SHIM * 6 6 199280300
33 |BR05-210-907-60 O-RING * 1 1 052109076
34 |BR12-099-625-00 GASKET:ROCKER ARM BR | * 1 1 120996250
35 |[BR02-310-001-00 NUT * 4 4 023100010
36 |[BR01-131-062-50 BOLT * 1 1 011310625
37 |[BR01-131-065-00 BOLT * ! ! 011310650
38 |[BR18-524-606-00 PRESSURE UNIT.OIL * ! ! 185246060
39 [BR18-536-628-00 PLUG.GLOW * 4 4 185366280
40 |[BR18-537-618-00 CONNECTOR * ! ! 185376180
41 |BR18-560-653-00 HARNESS.WIRE * 1 1 185606530
42 |[BR02-310-000-40 NUT * 4 4 023100004
43 |BR19-911-637-00 CLAMP * 1 1 199116370




SB01-005 -0100

FIG.005 HEAD COVER

23

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P NabT TWamr 1T © [R REMARKS
C | TA4501 | TA4502 |[C | L | P
1 |[BR11-102-759-00 COVER.CYLINDER HEAD | * ! ! 111027590
2 |BRU9-848-789-00 CONNECTOR:OIL COOLER | * ! ! U98487890
3 |[BR11-066-605-00 STOFFER.OIL * ! ! 110666050
4 |BR11-066-609-00 FILTER * ! ! 110666090
5 |[BR01-011-061-00 BOLT * 2 2 010110610
6 |BR11-199-652-00 GASKET:HEAD COVER * ! ! 111996520
7 |BR14-099-627-00 GASKET:M10 * 4 4 140996270
8 |BR02-460-001-00 [CAP NUT * 4 4 024600010
9 |[BR05-210-042-00 |0-RING * ! ! 052100420
10 |[BR16-520-674-00 [COVER * ! ! 165206740
11 |BR01-151-082-00 BOLT * 2 2 011510820
12 |BR39-911-364-00 CLAMP * ! ! 399113640
13 |BR13-555-626-00 MANIFOLD COMPL.IN * ! ! 135556260
14 |BR06-421-001-20 SEALING CAP * ! ! 064210012
15 |[BR18-574-619-00 SENSOR * ! ! 185746190
16 |[BR13-559-713-00 SPACER * ! ! 135597130
17 |BR13-599-718-00 |[GASKET * ! ! 135997180
18 |BR13-599-717-00 |[GASKET * ! ! 135997170
19 |BR01-131-066-00 BOLT * 5 5 011310660
20 |BR01-010-911-90 BOLT * 3 3 010109119
21 [BR02-710-000-60 SPRING WASHER * 8 8 027100006
22 |BR12-590-601-00 THROTTLE VALVE * ! ! 125906010
23 |BR13-599-727-00 GASKET:INTAKE THROT | * ! ! 135997270
24 |BR01-131-064-00 BOLT * 4 4 011310640
25 |BR18-574-616-00 SENSOR:BOOST PLESSUR | * ! ! 185746160
26 |BR01-070-041-20 BOLT * 2 2 010700412
27 |BR19-911-637-00 CLAMP * 2 2 199116370




24

SB01-006 -0100

FIG.006 EXHAUST MANIFOLD/
TURBO CHARGER/OMS

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P DT Twamr 1 T| O | R REMARKS
C | TA4501 | TA4502 | C| L | P
1 |[BR01-211-086-00 STUD BOLT * 2 2 012110860
2 |BR11-075-607-00 GAUGE GUIDE COMPL * 1 1 110756070
3 |[BR19-841-702-00 GAUGE COMPL * ! ! 198417020
4 |[BR05-210-911-30 |0-RING * 2 2 052109113
5 |[BR01-070-061-00 BOLT * 1 1 010700610
6 |[BR13-599-720-00 GASKET:EX * 1 1 135997200
7 |BR13-561-788-00 MANIFOLD.EXHAUST * 1 1 135617880
8 |[BR01-151-086-00 BOLT * 6 6 011510860
9 |[BR02-310-000-80 NUT * 5 5 023100008
10 |BR01-151-084-50 BOLT * 2 2 011510845
11 |BR13-575-625-10 TURBO CHARGER ASSY * ! ! 135756251
12 |BR13-599-724-00 |GASKET:TC * ! ! 135997240
13 |BR01-210-923-50 STUD BOLT * 3 3 012109235
14 |[BR14-060-771-00 [PIPE.OIL * 1 1 140607710
15 |[BR14-099-628-00 |[GASKET * 2 2 140996280
16 |[BR01-114-061-60 [BOLT * 2 2 011140616
17 |BR14-060-770-00 [PIPE.OIL * ! ! 140607700
18 |BR01-131-061-60 BOLT * 7 7 011310616
19 |BR06-820-964-60 |OIL HOSE:TC * ! ! 068209646
20 |BR19-875-620-00 BAND * 2 2 198756200
21 |BR14-060-791-00 [PIPE.OIL * 1 1 140607910
22 |BR19-848-784-00 [EYE BOLT * ! ! 198487840
23 |BR05-410-902-50 GASKET * 2 2 054109025
24 |BR05-210-907-80 [O-RING * ! ! 052109078
25 |BR01-151-081-20 BOLT * ! ! 011510812
26 |BR13-559-118-00 HOSE.INTAKE * 1 1 135591180
27 |BR13-556-676-10 PIPE.AIR INTAKE * 1 1 135566761
28 |BR06-710-004-80 HOSE BAND * 1 1 067100048
29 |BR06-710-005-60 HOSE BAND * 1 1 067100056
30 |[BR11-005-606-00 |OIL MIST SEPARETOR * ! ! 110056060




FIG.006 EXHAUST MANIFOLD/

TURBO CHARGER/OMS

4

9

n

25

A '4(?“’,?./ =X
N Iﬂ"({, @“
129 29
Q h$ o—15 26
R 102 ~ } 14
! 16 \
3T &
10 I 19
1517 &—20
A8
18
SB01-006 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P NabT TWamr 1T © [R REMARKS
C | TA4501 | TA4502 |[C | L | P
31 |[BR11-053-601-00 ELEMENT KIT * ! ! 110536010
32 |[BR05-210-913-60 O-RING:OMS * ! ! 052109136
33 |[BR13-796-654-00 [PLATE:OMS * ! ! 137966540
34 |[BR01-151-102-00 BOLT * 2 2 011511020
35 |[BR06-820-967-60 HOSE:OMS * ! ! 068209676
36 |[BR06-820-970-30 HOSE:OMS * ! ! 068209703
37 |BR06-710-002-50 [HOSE BAND:CLAMP * 4 4 067100025
38 |[BR13-080-622-00 [HOSE ASSY:OMS * ! ! 130806220
39 |[BR06-720-015-00 [HOSE CLIP * 2 2 067200150
40 |BR34-067-401-00 ADAPTOR * ! ! 340674010
41 |BR13-599-723-00 GASKET:TC * ! ! 135997230




26

SB01-007 -0100

FIG.007 OIL PUMP/WATER PUMP/

THERMOSTAT CASE/ALTERNATOR

39

S |TyPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P DT Twamr 1 T| O | R REMARKS
C | TA4501 [TA4502|C| L | P
1 [BR14-098-662-00 [PIPE * 1 1 140986620
2 |BR05-210-907-60 |0-RING * 1 1 052109076
3 |[BR14-040-634-00 [FILTER.SUCTICN * ! ! 140406340
4 |BR01-131-061-20 BOLT * 7 7 011310612
5 |[BR16-599-675-00 GASKET:FRONT PLATE * 1 1 165996750
6 |[BR16-516-682-00 PLATE.FRONT:SB * 1 1 165166820
7 |BR16-502-623-00 |GEAR ASSY.IDLE * 1 1 165026230
8 |[BR19-821-776-00 SPRING * 1 1 198217760
9 |[BR14-016-625-00 ROTOR * ! ! 140166250
10 |[BR19-926-627-00 WASHER.THRUST * ! ! 199266270
11 |BR14-011-622-00 |[COVER.OIL PUMP * ! ! 140116220
12 |BR19-928-634-00 SHIM SET * ! ! 199286340
13 ([BR19-821-672-00 [SPRING * 1 1 198216720
14 |[BR19-923-654-00 |COLLAR * 1 1 199236540
15 |[BR03-680-001-00 [SNAP RING * 1 1 036800010
16 |[BR14-501-777-00 PUMP ASSY.WATER * ! ! 145017770
17 |BR14-514-632-00 SET PLATE * ! ! 145146320
18 |BR01-530-061-40 SCREW * 3 3 015300614
19 |BR14-599-668-10 |GASKET * ! ! 145996681
20 |[BR19-848-128-00 HOSE CONNECTOR * 1 1 198481280
21 |BR14-599-699-00 [GASKET:W/P * 1 1 145996990
22 |BR01-131-063-50 BOLT * 4 4 011310635
23 |BR02-310-000-60 NUT * 3 3 023100006
24 |BR14-598-651-00 PIPE COMPL * ! ! 145986510
25 |BR14-553-779-00 [CAP * ! ! 145537790
26 |BR06-710-002-00 HOSE BAND * 1 1 067100020
27 |BR01-151-081-60 BOLT * 1 1 011510816
28 |BR14-553-775-00 HOSE:WP * 1 1 145537750
29 |BR06-710-004-30 HOSE BAND * 2 2 067100043
30 |[BR14-599-671-00 GASKET * ! ! 145996710




FIG.007 OIL PUMP/WATER PUMP/
THERMOSTAT CASE/ALTERNATOR

SB01-007 -0100

27

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P NabT TWamr 1T © [R REMARKS
C | TA4501 | TA4502 |[C | L | P
31 |[BR14-521-713-00 CASE.THERMOSTAT:SB * ! ! 145217130
32 |[BR01-131-065-50 BOLT * 2 2 011310655
33 |[BR01-010-957-60 BOLT * ! ! 010109576
34 |BR02-510-001-60 SEAL WASHER * ! ! 025100016
35 |[BR14-520-622-00 THERMOSTAT COMPL * ! ! 145206220
36 |[BR14-522-632-00 COVER.THERMOSTAT * ! ! 145226320
37 |[BR14-599-605-10 |GASKET * ! ! 145996051
38 |[BR39-911-104-00 CLAMP * ! ! 399111040
39 |[BR01-080-082-00 [BOLT * 2 2 010800820
40 |BR14-553-605-10 HOSE * ! ! 145536051
41 |[BR06-710-002-20 HOSE BAND * 2 2 067100022
42 |BR38-572-053-00 SENSOR * ! ! 385720530
43 |BR14-099-641-00 GASKET * ! ! 140996410
44 |BR18-597-796-00 BRACKET:ALTER * ! ! 185977960
45 |[BR06-450-003-00 [PLUG * ! ! 064500030
46 |[BR01-151-103-50 BOLT * 2 2 011511035
47 |BR18-504-657-00 ALTERNATOR ASSY * ! ! 185046570
48 |BR01-151-082-50 BOLT * 4 4 011510825
49 |BR18-572-744-00 PLATE.ADJUSTING * ! ! 185727440
50 |[BR01-151-082-00 BOLT * ! ! 011510820
51 |[BR02-610-901-70 WASHER * ! ! 026109017
52 |BR02-610-001-00 WASHER * ! ! 026100010
53 |[BR14-530-714-00 [FAN.COOLING * ! ! 145307140
54 |BR14-538-711-00 HOLDER.FAN * ! ! 145387110
55 |[BR01-070-065-50 BOLT * 4 4 010700655
56 |[BR01-131-061-60 BOLT * 4 4 011310616
57 |BR14-533-713-00 PULLEY.FAN * ! ! 145337130
58 |[BR39-911-363-00 CLAMP * ! ! 399113630




28

FIG.008 TIMING GEAR CASE/CAMSHAFT

SB01-008 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P DT Twamr 1 T| O | R REMARKS
C | TA4501 | TA4502 | C| L | P
1 ([BR12-002-715-00 CAMSHAFT ASSY * 1 1 120027150
2 |BR04-010-905-70 BALL BEARING * 1 1 040109057
3 |[BR19-921-623-00 [SPACER * 3 3 199216230
4 |BR12-073-608-10 GEAR * ! ! 120736081
5 |[BR03-410-050-80 KEY * 1 1 034100508
6 |[BR12-027-623-00 GEAR.CAMSHAFT * 1 1 120276230
7 |BR19-921-636-00 SPACER * 1 1 199216360
8 |[BR02-080-001-60 NUT * 1 1 020800016
9 |[BR19-956-675-00 [PLATE * ! ! 199566750
10 |[BR01-131-061-20 [BOLT * 2 2 011310612
11 |BR16-510-716-00 [CASE.GEAR:SB * ! ! 165107160
12 |BR03-030-041-40 SPRING PIN * ! ! 030300414
13 |[BR16-599-674-00 GASKET:GEAR CASE * 1 1 165996740
14 |[BR19-863-616-00 |OIL SEAL * 1 1 198636160
15 |[BR39-843-063-00 [PLUG/OIL * 1 1 398430630
16 |[BR05-210-028-00 [O-RING * ! ! 052100280
17 |BR18-574-617-00 SENSOR:G * ! ! 185746170
18 |BR01-131-061-60 BOLT * ! ! 011310616
19 |BR16-520-674-00 COVER * ! ! 165206740
20 |BR05-240-048-00 |0-RING * 1 1 052400480
21 |BR01-151-081-60 BOLT * 2 2 011510816
22 |BR02-310-000-60 NUT * 2 2 023100006
23 |BR01-131-064-00 BOLT * | 14 14 011310640
24 |[BR16-520-651-00 [COVER:SB * 2 2 165206510
25 |BR01-031-086-50 BOLT * 4 4 010310865
26 |BR02-310-000-80 NUT * 4 4 023100008
27 |BR16-599-661-00 [GASKET:COVER * ! ! 165996610
28 |[BR05-210-911-10 |O-RING * 1 1 052109111
29 |BR39-911-363-00 [CLAMP * 1 1 399113630




FI1G.009 INJECTOR/HP PUMP/FUEL FILTER

SB01-009 -0100

3
Py
T
Zeor

29

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P NabT TWamr 1T © [R REMARKS
C | TA4501 | TA4502 |[C | L | P
1 |[BR13-171-621-00 FLANGE:SB * ! ! 131716210
2 |BR01-211-064-50 STUD BOLT * ! ! 012110645
3 |[BR01-131-062-00 BOLT * 2 2 011310620
4 |BR05-230-115-00 O-RING * ! ! 052301150
5 |[BR05-240-050-00 |0-RING * ! ! 052400500
6 |BR13-101-115-00 PUMP ASSY.HP * ! ! 131011150
7 |BR19-848-116-00 EYE BOLT * 5 5 198481160
8 |[BR13-142-640-00 IGASKET * |12 12 131426400
9 |[BR01-081-083-00 BOLT * 2 2 010810830
10 |[BR13-173-617-00 GEAR.HP * ! ! 131736170
11 |BR03-030-041-40 SPRING PIN * 2 2 030300414
12 |BR12-527-608-00 PULSER * ! ! 125276080
13 |[BR02-310-901-10 NUT * ! ! 023109011
14 |BR13-140-657-00 INJECTOR ASSY * 4 4 131406570
15 |[BR05-240-018-00 |O-RING * 4 4 052400180
16 |[BR13-199-613-00 [GASKET * 4 4 131996130
17 |BR13-156-608-00 CLAMP:INJECTOR * 4 4 131566080
18 |BR01-010-968-60 LUG BOLT * 4 4 010109686
19 |BR13-165-601-00 RAIL ASSY * ! ! 131656010
20 |BR19-848-115-00 EYE BOLT * ! ! 198481150
21 [BR01-151-083-50 BOLT * 2 2 011510835
22 |BR13-150-108-00 PIPE.INJECTION * ! ! 131501080
23 |BR13-150-109-00 PIPE.INJECTION * ! ! 131501090
24 |BR13-150-110-00 PIPE.INJECTION * ! ! 131501100
25 |BR13-150-111-00 PIPE.INJECTION * ! ! 131501110
26 |BR13-150-112-00 PIPE.INJECTION * ! ! 131501120
27 |[BR19-910-602-10 CLAMP * 4 4 199106021
28 |[BR01-011-062-50 BOLT * 2 2 010110625
29 |BR02-310-000-60 NUT * 2 2 023100006
30 | BR13-160-722-00 [PIPE.RETURN * ! ! 131607220




30

FIG.009 INJECTOR/HP PUMP/FUEL FILTER

SB01-009 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P DT Twamr 1 T| O | R REMARKS

C | TA4501 | TA4502 | C| L | P
31 |[BR06-820-966-80 HOSE:FUEL * 1 1 068209668
32 |[BR06-720-010-00 [HOSE CLIP * 2 2 067200100
33 |[BR13-160-730-00 PIPE.RETURN * ! ! 131607300
34 |BR13-097-715-10 STAY:FUEL FILTER * ! ! 130977151
35 |[BR01-151-081-60 BOLT * 2 2 011510816
36 |[BR01-151-086-00 BOLT * 2 2 011510860
37 |BR02-310-000-80 NUT * 2 2 023100008
38 |[BR13-030-647-00 FILTER(ASSY)FUEL * 1 1 130306470
39 |[BR13-036-639-00 ELEMENT ASSY * ! ! 130366390
40 |BR13-044-617-60 [CAP * ! ! 130446176
41 |BR06-820-967-90 [FUEL HOSE * ! ! 068209679
42 |BR06-720-012-00 HOSE CLIP * 2 2 067200120




SB01-010 -0100

FIG.010

EGR

V77

-

)
R

)
N

Q

Sy

31

S |TyPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P NabT TWamr 1T © [R REMARKS

C | TA4501 | TA4502 |[C | L | P
1 |BR19-848-128-00 HOSE CONNECTOR * ! ! 198481280
2 |[BR12-080-604-00 EGR VALVE * ! ! 120806040
3 |[BR13-599-726-00 GASKET:EGR-V IN * ! ! 135997260
4 |BR13-599-725-00 GASKET:EGR-V OUT * ! ! 135997250
5 |[BR13-595-603-00 [EGR PIPE * ! ! 135956030
6 |BR01-151-087-00 BOLT * 4 4 011510870
7 |BR14-580-602-00 [EGR COOLER * ! ! 145806020
8 |BR13-599-722-00 GASKET:EGR COOLER * 2 2 135997220
9 |[BR14-597-751-00 STAY * ! ! 145977510
10 |[BR01-031-085-00 BOLT * ! ! 010310850
11 |BR02-310-000-80 NUT * ! ! 023100008
12 |BR01-151-081-60 BOLT * ! ! 011510816
13 |BR14-553-770-00 RUBBER HOSE:EGRCOOLE | * ! ! 145537700
14 |BR14-553-774-00 HOSE EGRC:OUT * ! ! 145537740
15 |[BR06-710-002-30 HOSE BAND * 4 4 067100023




32

FIG.011 DOC

20
SB01-011 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P DT Twamr 1 T| O | R REMARKS
C | TA4501 | TA4502 | C| L | P
1 [BR13-591-618-00 REAR PLATE COMPL:DOC | * 1 1 135916180
2 |BR02-610-001-00 WASHER * 4 4 026100010
3 |[BR01-151-102-00 BOLT * |10 10 011511020
4 |[BR13-591-607-00 [STAY COMPL:DOC SC-H * 2 2 135916070
5 |[BR13-561-790-00 ELBOW.EXHAUST:SE-H * 1 1 135617900
6 |[BR01-211-082-00 BOLT * 2 2 012110820
7 |[BR13-599-721-00 GASKET * 1 1 135997210
8 |[BR13-593-624-00 DOC ASSY * 1 1 135936240
9 [BR01-080-061-00 BOLT * | 12 12 010800610
10 |[BR13-551-610-00 |[COVER:DOC * 4 4 135516100
11 |BR02-311-000-80 NUT * 2 2 023110008
12 |BR01-151-082-50 BOLT * 4 4 011510825
13 |BR01-151-085-50 BOLT * 2 2 011510855
14 |BR13-591-609-00 STAY COMPL:DOC SB-H * 2 2 135916090
15 |[BR02-230-000-80 [UNUT:M8 * 4 4 022300008
16 ([BR13-597-684-00 [SUPPORT:DOC * ! ! 135976840
17 |BR01-151-102-50 BOLT * 2 2 011511025
18 |BR02-610-001-00 WASHER * ! ! 026100010
19 |BR02-090-001-00 NUT * ! ! 020900010
20 |BR18-574-610-00 SENSOR:EX TEMP * 1 1 185746100
21 |BR18-574-613-00 SENSOR:EX TEMP * 1 1 185746130




SB01-012 -0100

FI1G.012 BALANCER

33

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P NabT TWamr 1T © [R REMARKS
C | TA4501 | TA4502 |[C | L | P
1 |BR16-503-616-00 BALANCER ASSY * ! ! 165036160
2 |[BR16-532-628-00 BALANCER HOUSING * ! ! 165326280
3 |[BR19-851-748-00 BUSHING.BALANCER * 4 4 198517480
4 |BR19-846-607-00 PLUG:6.5-5.5 * 7 7 198466070
5 |[BR16-545-618-00 SHAFT * 2 2 165456180
6 |BR16-531-621-00 BALANCER * 4 4 165316210
7 |[BR01-151-082-00 [BOLT * 4 4 011510820
8 |BR19-956-676-00 PLATE * 2 2 199566760
9 (BR01-131-061-20 BOLT * 4 4 011310612
10 |BR03-050-901-90 GUIDE BUSH * 2 2 030509019
11 |BR01-010-966-70 BOLT * 6 6 010109667
12 |BR19-928-633-00 SHIM:0.2 * ! ! 199286330
13 |BR19-928-632-00 SHIM:0.2 * ! ! 199286320
14 |BR14-060-703-10 [PIPE.OIL * ! ! 140607031
15 |[BR19-848-678-00 BOLT BANJO * 2 2 198486780




34

FIG.013 HARNESS WIRE

SB01-013 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g TNA44L5D0|1 TNA44L5D0|2 (T; (L) 1; REMARKS
1 |[BR13-591-616-10 STAY COMPL:FRONT * 1 1 135916161
2 |BR01-151-102-50 BOLT * 2 2 011511025
3 |[BR39-911-334-00 (CLAMP * ! ! 399113340
4 |BR18-597-773-00 STAY:WIRING HARNESS * ! ! 185977730
5 |[BR18-597-774-00 STAY * 1 1 185977740
6 |[BR18-597-765-00 STAY:CONNECTOR CLIP * 1 1 185977650
7 |BR01-151-082-00 BOLT * 3 3 011510820
8 |[BR18-560-664-10 HARNESS.WIRE * 1 1 185606641
9 |[BR18-560-690-00 HARNESS.WIRE:SUB * ! ! 185606900




35

FI1G.014 ACCESSORY PARTS
SB01-014 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P NabT TWamr 1T © [R REMARKS
C | TA4501 | TA4502 |[C | L | P
1 [BR18-518-618-10 [ECU * ! ! 185186181
2 |[BR18-574-618-00 SENSOR:SPEED * ! ! 185746180
3 |[BR13-030-649-00 [FILTER ASSY FUEL * ! ! 130306490
4 |BR13-036-640-00 ELEMENT ASSY * ! ! 130366400
5 |[BR13-044-617-50 LEVEL SWITCH ASSY * ! ! 130446175







CHASSIS

1817-097-100-00






1817-101 -0100

FIG. 1 ENGINE(PARTS)SYSTEM

4

L

AN

(ENGINE SENSOR)
\ -

39

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

A= -

moan

=7 Q

REMARKS

6213-721-005-00

PIPE/WATER/HOUSING

1

1

1817-101-210-10

COVER/SENSOR COMP

V230-360-601-60

FLANGEBOLT

W N =

V230-360-601-60

FLANGEBOLT

*| % ¥ *(OTR

1
1
1

1
1
1




40 FIG. 2 RADIATOR SYSTEM(1/2)
(ENGINE)

1817-102 -0100

28
26

28

(ENGINE)

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

mleNe

= RO

REMARKS

1817-102-200-00

RADIATOR ASSY

1

1

1734-102-011-10

INSULATOR

1802-102-004-00

INSULATOR/475

1816-102-007-00

INSULATOR/15X15X470

1746-803-003-00

BOLT/SP

1817-102-240-10

SHUROUD/430 COMP

1746-804-002-00

FLANGEBOLT

1636-631-001-00

TRIM/510

© |00 |3 | |OT x| N

3670-272-001-00

CAP/25

10 [1817-102-001-00

PLATE/SEAL

11 |1746-804-001-00

FLANGEBOLT

12 {1792-102-007-00

INSULATOR/700

13 |1673-112-004-00

INSULATOR/140

14 |1636-102-009-00

TRIM/205

15 {1689-603-012-00

INSULATOR/220

16 ([1817-102-260-00

NET/12/452X508 COMP

17 |1790-780-220-00

LATCH ASSY

18 |[3662-831-001-00

PAD/520

19 {1817-102-002-00

HOSE/RADIATOR/INLET

20 [1817-102-003-00

HOSE/RADIATOR/OUTLET

21 |J061-236-044-00

CLAMP/WIRE/36-44

22 11560-104-010-40

CONNECTOR

23 11424-101-203-00

PLUG

24 [1424-101-204-00

PACKING

256 [1746-804-003-00

FLANGEBOLT

26 [1698-102-003-00

HOSE/230

27 |3805-304-005-00

HOSE/500

28 |J062-147-159-00

CLIP/HOSE/14.7-15.9

29 |1817-102-210-20

BRACKET/RADIATOR/CY

30 [1636-631-014-00

TRIM/320

% | K| k| k| k| K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| %k| K| K| k| k| K| ¥ ¥ * X|OW®R

G e e ) B e e - B e e T I o I I Y B ) Y YR YRSy B TR CY R 1y X1

G e e B ) B e B e B B e e T I o B I T B ) Y A YR YRSy B YR CY R Iy X1




FIG. 2 RADIATOR SYSTEM(2/2)

1817-102 -0100

31-PLEASE SEE 1/2 PAGE

41

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

A= -

aloNe]
=7 Q

REMARKS

31

1746-816-001-00

NUT/WASHER

4

4

32

1421-603-004-00

BUSH,LEVER

33

1560-666-004-00

BAND

34

1673-780-011-00

TRIM/50

35

1801-102-280-00

HOOK COMP

36

1746-817-001-00

U-NUT

37

V411-260-008-00

WASHER,PL/M 8

38

3673-641-004-00

SPRING, HT020

39

1801-102-290-30

LEVER COMP

40

V560-160-008-00

PIN/SNAP

41

1801-102-004-00

GROMMET/20X25X03

42

1690-102-210-00

RESERVETANK ASSY

43

1690-102-212-00

CAP

44

1690-102-213-00

PACKING

45

1690-102-214-00

HOSE/RUBBER

46

1690-102-215-00

HOSE/RUBBER

47

1690-102-216-00

CLUMP

48

1690-102-217-00

HOSE/RUBBER

49

1376-402-003-00

BAND,WIRE/140

50

1792-102-270-10

BRACKET/FRONT COMP

51

1716-601-009-00

TUBE/07X09X30

52

1815-802-001-00

BOLT/M6X16/16

53

1816-102-005-20

NET/SIDE/RH

54

1527-604-002-00

CLIP(B)

B k| K| K| k| k| K| X K| k| K| K| K| k| | K| K| k| K| K| X ¥ ¥ X OAOWXR

[t I N | N N e A N e e e e e e e e e e S S )

[t I N | N N e A N e e e e e e e e e e S S )




42

1817-103 -0100

FIG. 3 PIPE(TAIL)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

A= -

mleNe

= RO

REMARKS

1817-103-210-00

PIPE/TAIL COMP

1

1

1805-103-001-00

CLAMP/PIPE/48-51

V211-661-002-50

BOLT 7T(SP)

>N

1337-721-002-00

WASHER/11X24X3

*| % *| k(O

1
1
1

1
1
1




FIG. 4 CLEANER(AIR)SYSTEM 4

\\\y
(ENGINE)
1817-104 -0100
S |TyPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION (l; T66620H T66670H£ (L) 1; REMARKS
1 [1817-104-210-00 [CLEANER/AIR/65/ ASSY * ! !
2 [1803-104-202-00 |[GASKET * 1 1
3 |1796-104-210-00 |CAP COMP * ! !
4 [1803-104-222-00 CLAMP COMP * 8 8
5 [1803-104-223-00 VALVE/UNLOAD * ! !
6 [1803-104-203-00 FILTER COMP * ! !
7 11803-104-205-00 NUT/CLIP * 2 2
8 |1746-804-003-00 FLANGEBOLT * 2 2
9 (1817-104-001-00 HOSE/CLEANER * ! !
10 |J061-269-080-00 [CLAMP/WIRE/69-80 * ! !
11 |J061-252-063-00 CLAMP/WIRE/52-63 * ! !




44

1817-106 -0100

FIG. 5 INTERCOOLER SYSTEM

(ENGINE)

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g TG6620H T66670H(T3 (L) l; REMARKS
1 [1817-106-005-00 PIPE/COOLER/INLET * 1 1
2 |1729-604-096-00 INSULATOR/30X30X50 * 1 1
3 |1817-106-001-00 HOSE/TURBO/OUTLET * ! !
4 [1696-508-002-00 CLAMP/WORM/32-50 * ! !
5 |1757-106-004-00 [CLAMP/WORM/50-70 * 1 1
6 |1756-106-200-00 INTERCOOLER/34 COMP | * 1 1
7 11746-802-002-00 [BOLT/SP * 3 3
8 |1746-802-004-00 BOLT/SP * 1 1
9 [1817-106-002-00 HOSE/INTAKE * ! !
10 {1757-106-004-00 [CLAMP/WORM/50-70 * 2 2
11 |1817-106-003-00 HOSE/OUTLET/COOLER * ! !
12 |1757-106-004-00 CLAMP/WORM/50-70 * ! !
13 |J061-160-080-10 |[CLAMP/WORM/60-80 * 1 1




FIG. 6 TANK(FUEL)SYSTEM(1/2)

1817-111 -0100

45

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

A= -

moan

=7 Q

REMARKS

1796-111-001-00

TANK/FUEL/LH

1

1

1796-111-002-00

TANK/FUEL/RH

V411-260-008-00

WASHER,PL/M 8

1719-312-001-00

U-NUT

1801-111-200-00

STAY/TANK/LH COMP

1801-111-500-10

STAY/TANK/RH COMP

V211-561-002-50

BOLT/M10X25

(o RENRIorNIe B R VLRI AN

1796-111-320-20

STAY/TANK/. COMP

V362-260-008-00

NUT/WASHER

1800-111-300-00

CAP/FUEL ASSY

1807-111-001-00

FILTER/FUEL

1792-111-003-00

PIPE/FUEL/UNDER

1801-111-031-00

HOSE/FUEL/UNDER

17567-111-027-20

PIPE/VALVE

1757-111-028-10

PLATE/VALVE

1817-111-002-00

SEAL/FUEL/F

1696-508-002-00

CLAMP/WORM/32-50

1518-111-006-00

CAP (10)

J062-147-159-00

CLIP/HOSE/14.7-15.9

1796-111-350-00

GAUGE/FUEL  ASSY

1416-621-037-00

PACKING/RUBBER

V360-260-004-00

NUT

1801-111-280-10

HOSE/FUEL/1300 ASSY

J062-138-148-00

CLIP/HOSE/13.8-14.8

J062-126-134-00

CLIP/HOSE/12.6-13.4

1817-111-230-00

HOSE/FUEL/820 ASSY

J062-126-134-00

CLIP/HOSE/12.6-13.4

3829-311-200-00

PUMP/FUEL  ASSY

V230-360-602-00

FLANGEBOLT

1560-104-005-50

CLIP

% | K| k| k| k| K| k| k| N | K| K| k| N| K| K| k| k| X| K| k| k| K| K| k| k| X| ¥ ¥ ¥ XOAW®R

Lo I I YA TR Y B Y By Y e Y e e N T e e L S e e B I S I S G e -

Lo I I YA TR Y Y ey B Y B B e B Y B e N I e B B B N | e B L S I S G e - T




46 FIG. 6 TANK(FUEL)SYSTEM(2/2)

31-PLEASE SEE 1/2 PAGE o~ 34 39
- \\

Q\

o
R i
U=
g

1817-111 -0100

47 |1432-616-004-00 PLATE,RUBBER

S |TyPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION g TG6620H TG6670H(T3 (L) l; REMARKS
31 |V362-260-008-00 NUT/WASHER * 1 1
32 (1792-111-011-20 HOSE/FUEL/70 * 1 1
33 (1792-111-012-10 HOSE/FUEL/900 ASSY * ! !
34 |J062-154-167-00 |[CLIP/HOSE/15.4-16.7 * 2 2
35 |{1801-111-260-20 HOSE/FUEL/350 ASSY * 1 1
36 |1725-105-001-00 JOINT/T * 1 1
37 |J062-147-159-00 [CLIP/HOSE/14.7-15.9 * 1 1
38 |J062-138-148-00 |CLIP/HOSE/13.8-14.8 * 3 3
39 {1342-402-006-00 BAND/WIRE/250 * 2 2
40 [1425-621-004-00 HOLDER/JE/9-9 * 6 6
41 [1816-111-300-00 [COVER/TANK/LH/E COMP | * ! !
42 [1816-111-310-00 |[COVER/TANK/E4 COMP * ! !
43 [1801-111-012-10 [COVER/UNDER/HST * 1 1
44 [1427-111-229-00 |CUSHION,RUBBER * 4 4
45 |V231-360-801-20 FLANGEBOLT * 3 3
46 |V362-260-008-00 NUT/WASHER * i i
*




FIG. 7 BRACKET(FILTER)SYSTEM

1817-111A-0100

47

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

A= -

moan

=7 Q

REMARKS

1817-111-310-00

BRACKET/FILTER COMP

1

1

V231-360-801-60

FLANGEBOLT

1817-111-220-00

COVER/FILTER COMP

V231-360-801-20

FLANGEBOLT

V231-360-802-00

FLANGEBOLT

O[O | |00

1786-720-013-00

PLUG/60/T3

| % ¥ ¥ ¥ QAW

[SPL I IS [ RS Y

3
1
7
2
1




18 FIG. 8 PIPING(COOLER/FUEL)SYSTEM

1817-111B-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g TG6620H T66670H(T3 (L) l; REMARKS
1 [1817-111-300-10 RAIL/NET/CONDENSER * 1 1
2 [1815-802-001-00 BOLT/M6X16/16 * 4 4
3 /1801-111-021-00 [PIPE/FUEL * ! !
4 [1690-780-001-00 |CLIP/08-09 * 3 3
5 [1746-816-001-00 NUT/WASHER * 1 1
6 [1746-817-001-00 [U-NUT * 2 2
7 11817-111-250-00 HOSE/FUEL/1900 ASSY * 1 1
8 |J062-126-134-00 (CLIP/HOSE/12.6-13.4 * 2 2
9 [1817-111-260-00 HOSE/FUEL/1700 ASSY * ! !
10 |J062-126-134-00 [CLIP/HOSE/12.6-13.4 * ! !
11 |J062-138-148-00 |CLIP/HOSE/13.8-14.8 * ! !
12 |1800-111-310-00 COOLER/FUEL COMP * ! !
13 [1756-111-026-00 INSULATOR/COOLER * 1 1
14 [1817-111-240-00 [HOSE/FUEL/1600 ASSY * 1 1
15 {1801-111-460-10 HOSE/FUEL/2150 ASSY * 1 1
16 |J062-126-134-00 (CLIP/HOSE/12.6-13.4 * 4 4
17 |1342-402-006-00 BAND/WIRE/250 * lf; lf;
*

18 |1376-402-003-00 BAND,WIRE/140




FIG. 9 ACCELERATOR SYSTEM

1817-116 -0100

49

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

A= -

moan

=7 Q

REMARKS

1801-116-210-00

BRACKET/LEVER COMP

1

1

V230-360-601-20

FLANGEBOLT

1600-117-002-10

LINING/11X40X03

1801-116-220-10

LEVER/THROTTLE COMP

1593-117-003-10

SPRING,DISK

2130-713-002-10

WASHER

V305-260-010-00

NUT/M10

(o RENRIorNIe B R VLRI AN

1801-116-005-00

GRIP/THROTTLE

1801-116-001-30

BRACKET/SENSOR

V120-365-001-60

SCREW/SP

6281-531-001-00

SENSOR/ACCELERATOR

V120-364-001-20

SCREW,SP/M4X12

1805-116-002-10

ARM/SENSOR

V401-160-006-00

WASHER,SP/M 6

V301-260-006-00

NUT/M6

% K| K| k| K| K| K| K| X| K| X k| k| X X[OTR

e e e e e e e e e i

e e e e e e e e i




50

1815-116B-0100

FIG. 10 PEDAL(HST)SYSTEM

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g TG6620H T66670H(T3 (E l; REMARKS
1 [1815-116-500-10 BLACKET/PEDAL COMP | * 1 1
2 |V231-360-801-60 FLANGEBOLT * 4 4
3 |1747-116-210-00 [PEDAL COMP * ! !
4 [1747-116-250-10 PIN/A COMP * ! !
5 |V230-360-601-20 FLANGEBOLT * 1 1
6 |1747-116-005-00 PAD/HST * 1 1
7 |1747-116-280-00 HINGE/PEDAL ASSY * 1 1
8 [1719-266-341-00 BUSH/10X12X15 * 2 2
9 |[V230-360-601-60 FLANGEBOLT * 2 2
10 |1815-116-051-00 ROD * 1 1
11 |V411-260-006-00 WASHER / M6 * 4 4
12 |V500-162-001-50 [PIN,SPLIT/2 X15 * 4 4
13 [1815-116-550-00 [LINK ASSY * 1 1
14 [1719-266-341-00 BUSH/10X12X15 * 2 2
15 |{1747-116-270-10 PIN/B COMP * 1 1
16 |V230-360-601-20 FLANGEBOLT * ! !
17 |3650-703-004-00 SPRING/HE85 * ! !
18 |1729-702-003-00 INSULATOR * ! !
19 |V304-260-008-00 NUT * ! !
20 |1815-116-530-00 BRACKET/SENSOR COMP | * 1 1
21 |V230-360-601-60 FLANGEBOLT * 2 2




FIG. 11 DAMPER(INPUT)SYSTEM

(ENGINE)
1815-120 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION (1; E— TGGWOHE cL> 1; REMARKS
1 [1815-120-500-00 DAMPER/DISK ASSY * ! !
2 |V231-360-802-00 FLANGEBOLT * ;‘ ;‘
*

3 |V522-100-601-80 [PIN




52

FIG. 12 CASE(TRANSMISSION)SYSTEM

(ENGINE)

b

1817-201 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

A= -

mleNe

= RO

REMARKS

1816-201-061-00

CASE/TRANSMISSION/F/

1

1

1747-201-058-00

BEARING/NEEDLE

V251-341-203-20

BOLT/STUD

V304-460-012-00

NUT/M12

V401-160-012-00

WASHER,SP/M12

V201-361-216-00

BOLT

V401-160-012-00

WASHER,SP/M12

6901-931-235-00

BOLT,SEMS

© |00 |1 |0 |on | co Do |~

V201-361-005-50

BOLT

V401-160-010-00

WASHER,SP/M10

V201-361-008-00

BOLT

V304-460-010-00

INUT/M10

V401-160-010-00

WASHER,SP/M10

V211-561-004-50

BOLT/S

V251-341-203-20

BOLT/STUD

V523-101-002-40

PIN

1743-211-510-00

PLUG/G3/4  ASSY

V720-113-502-40

0O-RING/P24

V782-160-000-2B

PLUG/SCREW/SEAL

V705-140-047-00

RING,SNAP/47 C

V782-160-000-8B

PLUG/SCREW/SEAL

1803-201-053-00

PLATE/1/72X179

V231-360-802-00

FLANGEBOLT

1544-120-008-10

PIPE,BREATHER

1716-501-006-10

HOSE/BREATHER

J062-138-148-00

CLIP/HOSE/13.8-14.8

V720-102-401-60

O-RING/P16

1803-201-052-00

COVER/HARNESS

W R R R e R e R - o R b N R N R R - R o o of o M N N N =

Q| M| o e = = O | ] DN ] NN R DN ) o) O N N NN DN =

V211-660-801-60

BOLT/M8X16

% | K| k| k| %] K| K| k| N| % K| k| %| K| K| K| k| %| K| K| KN| K| K| K| k| K| X ¥ X|OT®XR




FIG. 13 HST SYSTEM

1816-203 -0100

53

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

A= -

moan

=7 Q

REMARKS

1816-203-500-00

HST/42.4/2  ASSY

1

1

FIG 111

V723-102-005-60

O-RING

V720-102-401-60

O-RING/P16

V720-113-502-60

O-RING/P26 HS90

V721-103-105-00

O-RING/G50

V523-101-002-40

PIN

V211-561-003-00

BOLT/M10X30

1747-203-051-00

PIPE, CHARGE

© (00 |~3 (O O x| |-

V720-102-401-60

O-RING/P16

| K| K| k| K| K| X ¥ O R

[ I R N Y B B

[ I T N Y B B




54

1801-206A-0100

FIG. 14 PUMP(GEAR)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

A= -

mleNe

= RO

REMARKS

1801-206-005-20

CASE/PUMP

1

1

V211-561-002-50

BOLT/M10X25

V304-460-010-00

NUT/M10

V401-160-010-00

WASHER,SP/M10

V523-101-002-40

PIN

V782-160-000-2T

PLUG/SCREW/SEAL

1801-206-007-00

GEAR/HELICAL/16

1801-206-004-00

SHAFT/PUMP

© |00 |3 | |OT x| N

V600-110-620-50

BEARING,RB/6205

V600-410-630-50

BEARING/BALL

V707-140-062-00

RING,SNAP/R62

1801-206-006-00

GEAR/HELICAL/27

V705-140-040-00

RING,SNAP/40 C

1617-221-004-00

BEARING/BALL

1801-206-003-00

SHAFT/IDLE

17567-206-007-00

PLATE/1/22X60

V231-360-801-20

FLANGEBOLT

k| K| K| K| k| K| K| K| k| K| K| K| K| k| % X XWX

L I B I N T Y B It Y R R B T T 1 R )

T B I N T Y B I ot Y Y I B TR TR 1 R )




1802-209B-0100

FIG. 15 GEAR(PTO)SYSTEM

31

55

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

A= -

moan

=7 Q

REMARKS

1801-209-051-10

GEAR/HELICAL/18

1

1

V600-410-630-60

BEARING/BALL

V600-110-620-50

BEARING,RB/6205

1801-209-052-00

GEAR/SPUR/26

V704-140-025-00

RING,SNAP/25 C

V600-110-690-70

BEARING

1801-209-500-00

PUMP/GEARSET

(o RENRIorNIe B R VLRI AN

1747-209-054-10

CASE/PUMP

6213-129-003-00

PIN/STRAIGHT

V723-102-005-30

O-RING

V723-102-004-80

RING/O

1747-209-056-10

COVER

V600-110-600-20

BEARING,RB/6002

1747-209-500-00

SHAFT ASSY

1747-209-057-00

COLLAR/15X19X06

1801-209-053-00

GEAR/SPUR/27

V704-140-015-00

RING,SNAP/15 C

V210-560-602-00

BOLT/S

V210-560-605-00

BOLT/S

1801-209-054-10

GEAR/HELICAL/28

1743-209-053-00

BEARING/NEEDLE

1743-209-055-00

WASHER/25X55X04

1743-209-054-00

BUSH/25X32X36

1802-209-200-00

CLUTCH/PTO  ASSY

FIG 110

1801-209-055-00

GEAR/HELICAL/27

1743-209-056-00

SHAFT/DRIVE/PTO

V600-110-620-50

BEARING,RB/6205

1729-202-002-00

BEARING/BALL

V600-110-630-50

BEARING,RB/6305

1593-307-052-10

COLLAR/26X35X03

% | K| k| k| K| K| k| k| N | K| X k| K| X K| k| k| X| K| k| k| K| K| k| k| X| ¥ ¥ ¥ XOAW®R

e I I YA S B Y B Y By Y B XY | Y e e e T e e e e e e B S e e I I e e

e I I YA S B Y B Y ey Y XY | ey o e N = e e e e e e B S e e I I e e




56

FIG. 15 GEAR(PTO)SYSTEM

31
1802-209B-0100

S |typEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION 2 Ev— TGWOH(Tj cL> 1; REMARKS
31 |1729-202-003-00 BEARING/BALL * 1 1
32 |1656-209-006-00 [PLATE * 1 1
33 |V231-361-002-00 FLANGEBOLT * 2 2




FIG. 16 CASE(TRANSMISSION)SYSTEM

1801-211 -0100

57

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

aloNe]
=7 Q

REMARKS

1801-211-051-10

CASE/TRANSMISSION/MI

1

1

6901-931-235-00

BOLT,SEMS

—
(=]

—
(=]

V304-460-012-00

NUT/M12

V401-160-012-00

WASHER,SP/M12

V251-341-205-00

BOLT/STUD

V251-341-206-00

BOLT/STUD

V251-341-203-50

BOLT

(o RENRIorNIe B R VLRI AN

V523-101-002-40

PIN

V780-140-000-6T

PLUG/SCREW/SEAL

V782-160-000-2T

PLUG/SCREW/SEAL

V780-140-000-2T

PLUG/SCREW/SEAL

V251-341-002-50

BOLT/STUD

| K| K| K| k| K| K| X k| k| ¥ X[OWR

D [ = DN DN | DN DN NN

D = D DN | DN DN NN




> FIG. 17 GEAR(MAIN)SYSTEM

13
1816-214 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g TG6620H T66670H(T3 (E l; REMARKS

1 [{1801-214-500-10 GEAR/HELICAL/25 COMP | * 1 1
2 |[V600-110-620-50 BEARING,RB/6205 * 1 1
3 |1729-202-004-00 BEARING/BALL * ! !
4 [1801-214-051-00 |GEAR/HELICAL/27 * ! !
5 |1560-220-004-10 [COUPRING/21X36X65 * 1 1
6 |V600-110-620-50 BEARING,RB/6205 * 2 2
7 |1815-214-051-00 |GEAR/HELICAL/25 * 1 1
8 |1716-127-011-00 BEARING/NEEDLE * 1 1
9 [1560-208-023-00 RING,SNAP * 1 1
10 |1444-314-004-10 [COLLAR(35X50X2) * ! !
11 |V704-140-035-00 RING,SNAP/35 C * ! !
12 |V607-110-620-70 BEARING,RB/6207N * ! !
13 |V600-110-630-50 BEARING,RB/6305 * 1 1
14 {1801-214-052-00 METAL/INPUT * 1 1
15 |V231-361-003-50 [FLANGEBOLT * 4 4

* 2 2

16 [V523-101-002-40 PIN




FIG. 18 GEAR(SUB)SYSTEM

59

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

A= -

moan

=7 Q

REMARKS

1815-216-051-00

GEAR/35-22-15

1

1

V600-110-620-50

BEARING,RB/6205

1801-216-052-00

GEAR/SPUR/38

1729-216-006-00

BEARING/NEEDLE

1815-216-052-00

GEAR/SPUR/31

1743-216-054-20

HUB/23X46X58

V704-140-025-00

RING,SNAP/25 C

1743-216-510-00

METAL/SUB COMP

V720-112-401-40

O-RING/P14

V231-361-005-50

FLANGEBOLT

V231-361-003-50

FLANGEBOLT

V523-101-002-40

PIN

| K| K| K| k| K| K| X k| k| X X[OWR

[ - e e e e

L I - e B e e e A e




60 FIG. 19 GEAR(4WD)SYSTEM

12-20 13

1816-218 -0100

S |TyPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION g TG6620H T66670H(T3 (E l; REMARKS
1 [1744-218-001-10 |[GEAR/SPUR/23 * 1 1
2 |1744-218-002-10 |[GEAR/SPUR/33-31 * 1 1
3 |1729-218-012-10 BEARING/NEEDLE * ! !
4 [1729-218-013-00 RING/SNAP * ! !
5 [1594-218-001-00 BEARING/BALL 6305SH2 * 1 1
6 [1729-202-005-00 BEARING/BALL * 1 1
7 |1746-218-001-10 IGEAR/SPUR/26 * 1 1
8 |1803-218-051-00 SHAFT/4AWD * 1 1
9 |1803-218-052-00 SHAFT/4AWD * ! !
10 {1650-218-014-00 [COUPLING/21X32X50 * ! !
11 |1560-214-003-00 BEARING/BALL/6304SH2 * ! !
12 |1729-202-002-00 BEARING/BALL * ! !
13 [V600-450-600-50 BEARING/BALL * 1 1
14 |V744-125-470-80 SEAL,OIL/TC25478 * 2 2
* 2 2

15 |V704-140-025-00 RING,SNAP/25 C




15-26

1816-219 -0100

FIG. 20 GEAR(PTO)SYSTEM

61

S |TyPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION (l; T66620H TGGG70H£ (L) ll} REMARKS
1 [1815-219-008-00 [GEAR/12-15 * ! !
2 |1815-219-009-00 GEAR/SPUR/21 * ! !
3 |V706-140-040-00 RING,SNAP/S40 * ! !
4 |1725-301-002-00 BEARING/ROLLER * ! !
5 [7932-201-002-00 BEARING,RB/6306SH2 * ! !
6 |1560-220-004-10 COUPRING/21X36X65 * ! !
7 11815-219-004-00 SHAFT/PTO * ! !
8 [1696-203-004-00 BEARING/BALL * 1 1
9 (1729-202-007-00 BEARING/BALL * ! !
10 [1815-219-013-00 WASHER/25X60X05 * ! !
11 [1815-219-007-00 HUB * ! !
12 |1758-244-008-00 BEARING/NEEDLE * 2 2
13 [1815-219-011-00 |[COLLAR/31X34X11 * ! !
14 ([1815-219-005-00 GEAR/SUPER/36 * ! !
15 [1815-219-006-00 GEAR/SPUR/33 * ! !
16 [1726-244-063-00 BEARING/NEEDLE * 2 2
17 |1815-219-012-00 |[COLLAR/51X54X09 * ! !
18 |1726-244-055-20 [HUB/35X75X22 * ! !
19 [1789-244-022-00 [COUPLING * ! !
20 |1632-273-200-00 SEAL,OIL * ! !




62

25

1748-229B-0100

FIG. 21 PTOM

ID)SYSTEM(1/2)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

A= -

mleNe

= RO

REMARKS

1742-229-002-10

CASE/PTO

1

1

V707-140-072-00

RING,SNAP/R72

V231-361-002-50

FLANGEBOLT

V201-361-012-00

BOLT/M10X120 9T

V401-160-010-00

WASHER,SP/M10

V523-101-002-40

PIN

V782-160-000-6B

PLUG/SCREW/SEAL

1742-229-003-00

GEAR/SPUR/40

© |00 |3 | |OT x| N

V607-110-620-50

BEARING,RB/6205NR

1742-229-004-00

SHAFT

1594-272-006-00

PLATE

V231-360-801-60

FLANGEBOLT

1742-229-005-10

GEAR/SPUR/19

1302-225-003-00

SPRING,SHIFTER

V682-200-001-00

BALL

1524-244-005-00

O-RING

1748-229-001-20

SHAFT/PTO

V600-410-620-60

BEARING/BALL

1729-202-007-00

BEARING/BALL

1444-314-004-10

COLLAR(35X50X2)

V704-140-035-00

RING,SNAP/35 C

1426-258-200-10

SEAL ASSY

1560-273-003-00

METAL

1444-314-009-10

CAP,PTO SHAFT

V231-360-801-20

FLANGEBOLT

1620-255-220-10

ARM/SHIFT/MID COMP

1620-255-208-00

PLATE/1/30X50

V231-360-801-20

FLANGEBOLT

V720-102-401-40

O-RING/P14

1742-229-200-00

ARM/PLATE/MID CO

N | K| k| k| k| K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| %k| K| K| k| k| K| ¥ ¥ * X|OW®R

MP

e e e B B B e I e P e el B e T el el R e e e e A B Y O o O T O T T TR N

e e e B B e I e P e el B e T el el e B e e e T O I O o O I O e T T TR N




1748-229B-0100

FIG. 21 PTOMID)SYSTEM(2/2)

41

63

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

A= -

moan

=7 Q

REMARKS

31

V580-140-602-50

PIN,SPRING/6 X25 W

1

1

32

WIRE

33

1744-229-001-00

PLATE/MID

34

2161-735-006-00

PIN

35

1742-229-210-10

ARM/SHIFT/MID COMP

36

3640-111-001-10

BUSH/16X18X15

37

1742-229-230-10

ARM/LEVER/MID COMP

38

V580-140-802-80

PIN,SPRING/8 X28 W

39

1742-229-220-10

LEVER/MID COMP

40

V211-360-802-50

BOLT/SP

41

1688-265-001-00

GRIP/MID/PTO

| k| K| K| k| K| K| X ¥ ¥ X OAW®R

e s e e S e

e s e e S e




64 FIG. 22 CASE(TRANSMISSION)SYSTEM

N i
1801-24TA:6“1160

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g TG6620H TG6670H(T3 (L) l; REMARKS
1 [1801-241-001-20 [CASE/TRANSMISSION/RE | * 1 1
2 |V707-140-072-00 RING,SNAP/R72 * 2 2
3 |V523-101-002-40 PIN * 6 6
4 [1425-433-018-00 |[CAP,BLANK/72 * ! !
5 [6901-931-235-00 BOLT,SEMS * 5 5
6 [6901-931-245-00 BOLT,SEMS * 2 2
7 |V304-460-012-00 NUT/M12 * 5 5
8 |V401-160-012-00 WASHER,SP/M12 * 5 5
9 |V411-260-012-00 WASHER /M12 * 2 2
10 {1444-314-009-10 [CAP,PTO SHAFT * ! !
11 |V231-360-801-20 FLANGEBOLT * 2 2
*

12 |V782-160-000-8B PLUG/SCREW/SEAL




FIG. 23 FORK(SHIFT/SUB)SYSTEM

1742-256 -0100

65

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

A= -

moan

=7 Q

REMARKS

1742-256-001-00

STAY/SHIFT/SUB

1

1

1742-256-002-20

FORK/SHIFT/SUB

1650-259-010-00

SPRING/HC023

V682-200-001-00

BALL

1742-256-300-00

ARM/SHIFT/SUB SET

1614-216-003-00

PIN/TAPER/06X45

| %] X k| k| X X(OTR

e e e e

e e e e

|0 O (> W DN

V720-102-401-40

O-RING/P14




06 FIG. 24 SHIFT(4WD)SYSTEM

8
7
1747-257A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g TG6620H T66670H(T3 (z l; REMARKS
1 [1614-225-001-10 METAL/SHIFT * 1 1
2 [1754-257-210-20 ARM/SHIFT/AWD COMP * 1 1
3 |V720-102-401-40 |0-RING/P14 * ! !
4 [1302-225-003-00 SPRING,SHIFTER * ! !
5 |V682-200-001-00 BALL * 1 1
6 |V231-360-802-00 FLANGEBOLT * 4 4
7 |1747-257-400-20 ARM/PLATE/AWD COMP | * 1 1
8 |V580-140-802-80 [PIN,SPRING/8 X28 W * 1 1
9 WIRE * 1 1
10 [1650-660-230-00 SWITCH/PUSH ASSY * ! !
11 |1488-541-021-00 SHIM/T=0.7 * 2 2
12 |V682-200-001-00 BALL * ! !
* 1 1

13 |1425-621-004-00 HOLDER/JE/9-9




(ﬁ(Qi:kbéEV;iﬁngf;QEE\ Ve 25

1815-259 -0100

FIG. 25 FORK(SHIFT)SYSTEM

< :;/
G
N>

=
I

\,
)
(%

/\'

77 7]
4

O
4

5

i/

S N
“,’ﬁ,—é-— :‘
N
/7
/
)2

AL
QD
8)

V/a
\
Va)
A‘\ PO
\%

=
\\9 7

) /

2

67

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

A= -

moan

=7 Q

REMARKS

1815-259-051-00

FORK/SHIFT/PTO

1

1

1815-259-052-00

STAY/SHIFT/PTO

V720-102-401-00

O-RING/P10A

1650-259-010-00

SPRING/HC023

V682-200-001-00

BALL

1742-259-200-10

ARM/SHIFT/PTO COMP

V720-102-401-40

O-RING/P14

1742-259-210-00

ARM/PLATE/PTO COMP

© (00 |~3 (O O | |||

V580-140-802-80

PIN,SPRING/8 X28 W

| K| K| k| K| K| X ¥ O R

[ S I S A B YR TRy A

[ IS I S A B N I TR A




68

FIG. 26 LEVER(REVERSE)SYSTEM

1800-263 -0100

/

g

/K\

S |typEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g TG6620H T66670H(T3 (L) l; REMARKS
1 [1800-263-210-00 GUIDE COMP * 1 1
2 |V360-260-006-00 NUT/M6 * 2 2




FIG. 27 LEVER(SHIFT/SUB)SYSTEM

1748-266B-0100

69

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

A= -

moan

=7 Q

REMARKS

1744-266-001-00

BRACKET/CHANGE

1

1

V231-361-003-00

FLANGEBOLT

1747-266-220-00

STAY/SUB COMP

V704-140-025-00

RING,SNAP/25 C

V760-150-000-00

NIPPLE,GREASE

V411-260-006-00

WASHER / M6

V230-360-601-60

FLANGEBOLT

(o RENRIorNIe B R VLRI AN

1744-266-002-00

PLATE/1/16X298

2161-735-006-00

PIN

1742-266-300-10

ARM/SUB SET

1614-216-003-00

PIN/TAPER/06X45

3640-111-001-10

BUSH/16X18X15

1742-266-220-20

LEVER/SUB  COMP

V211-360-802-50

BOLT/SP

3820-224-001-00

GRIP/CHANGE

N | K| K| k| K| K| K| k| X K| K| k| X X ¥ X|OW®R

e I I e I N e e I e e i e e e e

e I I R e I N e e R e e e e

1614-261-006-00

TUBE/14X17X90




70

1744-267B-0100

FIG. 28 LEVER(4WD)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

A= -

mleNe

= RO

REMARKS

1744-267-041-00

ROD/4WD

1

1

V411-260-008-00

WASHER,PL/M 8

V500-162-002-00

IPIN,SPLIT/2 X20

1773-267-002-00

GRIP/4WD

*| % | ¥ ¥ X|IOT W

e e

e e

Ot (WO

V580-140-301-80

PIN,SPRING/3 X18 W




FIG. 29 LEVER(PTO)SYSTEM

@—15

— 16

1816-269 -0100

o]

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

A= -

moan

=7 Q

REMARKS

1816-269-001-20

PLATE/1/19X282

1

1

V411-260-008-00

WASHER,PL/M 8

V500-162-002-00

IPIN,SPLIT/2 X20

1742-269-002-10

HUB/18X27X79

V704-140-025-00

RING,SNAP/25 C

1421-312-002-00

WASHER/26X35X1

1815-269-210-00

ARM/PLATE/PTO ASSY

(o RENRIorNIe B R VLRI AN

3670-836-004-00

BUSH/25X28X20

1746-269-210-10

LEVER/PTO COMP

2145-586-002-00

IPIN/6X42

V411-260-006-00

WASHER / M6

V500-162-002-00

PIN,SPLIT/2 X20

1746-269-001-00

SPRING/PLATE

V230-360-601-00

FLANGEBOLT

1688-265-001-00

GRIP/MID/PTO

N | K| K| k| K| K| K| K| X| K| K| k| X ¥ ¥ O ®R

[ I I N e e B B A I T S S S

[ I I N e B B A I T S S S

1614-262-006-00

INSULATOR/LEVER/SUB




& FIG. 30 PINION(DRIVE)SYSTEM

1802-301 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g TG6620H T66670H(T3 (L) l; REMARKS
1 [1802-301-200-10 [GEAR/07X37 SET * 1 1
2 [1650-301-002-00 NUT/M33X1.5 * 1 1
3 |1792-301-002-00 BEARING/TAPERROLLER | * ! !
4 [1791-432-012-00 BEARING/TAPERROLLER | * ! !
5 [1742-301-001-00 METAL/PINION * 1 1
6 |V231-361-002-50 FLANGEBOLT * 4 4




FIG. 31 CASE(DIFFERENTIAL/REAR)SYSTEM

1729-304 -0100

73

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

A= -

moan

=7 Q

REMARKS

1744-304-001-10

CASE/DIFF

1

1

1744-304-002-10

CASE/DIFF

1744-304-004-10

BOLT/M10X1.25X59

1635-303-005-00

NUT/SM/M10X1.25

V401-160-010-00

WASHER,SP/M10

V523-101-002-40

PIN

V600-110-621-10

BEARING,RB/6211

(o RENRIorNIe B R VLRI AN

V600-110-601-30

BEARING,RB/6013

1444-318-004-10

GEAR/BEVEL/12

1443-452-007-10

GEAR/BEVEL/20

1560-303-002-10

GEAR/BEVEL/20

1650-304-007-00

WASHER/43X58X01

1650-304-008-00

WASHER/PINION

1744-304-003-10

PIN/PINION/DIFF

1650-304-002-00

SHIM/0.2

1650-304-003-00

SHIM/0.1

1650-304-004-00

WASHER/80X100X03

V707-140-100-00

RING,SNAP/R100

1650-304-005-00

METAL/DIFF

V231-361-003-00

FLANGEBOLT

| % | X | k| k| K| K| K| k| K| K| K| k| X| K| X k| ¥ ¥ XOOWR

o | p| o o o o w] R R R s k] R = o oo oo

o = | o o o o w] R R R s R R = o oo oo




1817-306 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

A= -

mleNe

= RO

REMARKS

1802-306-001-00

METAL/SPACER/LH

1

1

1802-306-002-10

METAL/SPACER/RH

1

1

V231-361-206-00

FLANGEBOLT

[
[=]

[
[=]

V231-361-208-00

FLANGEBOLT

V201-361-216-00

BOLT

V401-160-012-00

WASHER,SP/M12

V523-101-002-40

PIN

1690-241-003-00

GAUGE/LEBEL

© |00 |3 | |OT x| N

1796-306-001-00

GEAR/HELICAL/10

V600-410-630-70

BEARING/BALL

V600-110-620-90

BEARING,RB/6209

V706-140-045-00

RING,SNAP/S45

V707-140-085-00

RING,SNAP/R85

1796-306-006-10

HOUSING/AXLE

DN DN NN DN NN S DN N

DN DN NN DN NN R DN N

1734-306-010-00

PLATE

V231-361-003-00

FLANGEBOLT

-
[

-
DO

V251-441-003-00

BOLT/STUD

V304-460-010-00

INUT/M10

V401-160-010-00

WASHER,SP/M10

V231-361-203-50

FLANGEBOLT

V251-441-203-50

STUD/M12X35

V304-460-012-00

NUT/M12

V401-160-012-00

WASHER,SP/M12

V231-361-003-50

FLANGEBOLT

1734-306-008-00

BOLT/SM/M12X175

V401-160-012-00

WASHER,SP/M12

V707-140-100-00

RING,SNAP/R100

V782-160-000-4B

PLUG/SCREW/SEAL

1796-306-003-00

SHAFT/WHEEL

1796-306-002-00

GEAR/HELICAL/63

% | K| k| k| % | K| k| k| N| K| K| k| N| K| K| k| k| X| K| k| %k| K| K| k| k| K| ¥ ¥ % X|OW®R

N DN N DN DN DNOR R R R R O O O

N DN N DN DN DN R R R R O O O




FIG. 32 HOUSING(AXLE)SYSTEM(2/2)

31~36-PLEASE SEE 1/2 PAGE

1817-306 -0100

75

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

A= -

moan

=7 Q

REMARKS

31

1734-306-007-00

COLLAR/56X65X156

2

2

32

V600-110-621-10

BEARING,RB/6211

33

1415-307-002-00

COLLAR/55X70X4

34

1564-307-200-20

SEAL/OIL/UNITIGHTS

35

1440-211-006-00

BEARING,RB/6201R

36

1734-306-009-00

NUT/M50X1.5

N N N NN

N N N NN

37

1443-316-011-10

BOLT,HUB/M22X62

38

1581-307-005-00

RING/HUB/220

39

17567-306-004-00

NUT

% K| K| k| K| K| X ¥ ¥ XOAW®R

16

16

40

V401-160-022-00

WASHER,SP/M22

16

16




7 FIG. 33 CLUTCH(DIFF-LOCK)SYSTEM

1816-308B-0100

TYPE OF MODEL

S 1| C|G
KEY PART CODE DESCRIPTION g TG6620H T66670H(T3 (E l; REMARKS
1 |1560-303-006-40 CLUTCH * 1 1
2 [1650-308-001-10 [FORK/SHIFT/DIFFLOCK * 1 1
3 [1743-308-051-10 [PIN/SHIFT/DIFF/HST * 1 1
4 {1614-308-004-10 [PIN/08X25 * ! !
5 |V704-140-022-00 RING,SNAP/22 C * 3 3
6 |V744-122-350-80 SEAL,OIL/TC22358 * 2 2
7 11650-308-200-10 ARM/DIFF COMP * 1 1
8 |1744-308-500-00 PLATE/Z/16X342 COMP * 1 1
9 |[V500-162-002-00 [PIN,SPLIT/2 X20 * 2 2
10 {1650-135-002-00 SPRING/HE095 * ! !
11 |1785-308-210-00 PEDAL/DIFF ASSY * ! !
12 |1560-287-002-30 BUSH/16X24X16 * 2 2
13 [1672-301-210-00 [PEDAL COMP * 1 1
14 |V362-260-008-00 [NUT/WASHER * 1 1
15 {3621-211-003-00 WASHER * 1 1
16 |{1731-265-004-00 BOLT/M12X88 * ! !
17 |1748-308-200-00 PLATE COMP * ! !
18 |V231-360-802-00 FLANGEBOLT * 4 4




FIG. 34 BRAKE SYSTEM

1816-310 -0100

77

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

A= -

moan

=7 Q

REMARKS

1792-310-201-00

PLATE/PRESSURE/LH

1

1

1792-310-202-10

PLATE/SEPARATER

1792-310-203-10

PLATE/FRICTION

1747-310-201-00

STEELBALL

1792-310-211-00

PLATE/PRESSURE/RH

1792-310-202-10

PLATE/SEPARATER

1792-310-203-10

PLATE/FRICTION

(o RENRIorNIe B R VLRI AN

1747-310-201-00

STEELBALL

1614-306-007-00

PLATE

V580-140-501-60

PIN,SPRING/5 X16 W

V230-360-601-00

FLANGEBOLT

1729-310-220-20

CAM/BRAKE COMP

V744-122-350-80

SEAL,OIL/TC22358

1742-310-001-00

ARM/BRAKE

V704-140-022-00

RING,SNAP/22 C

1815-310-200-00

ROD/FORK COMP

1404-312-006-00

PIN,YOKE A

V411-260-008-00

WASHER,PL/M 8

2161-735-006-00

PIN

1650-135-002-00

SPRING/HE095

1734-310-270-10

PIN/BRAKE COMP

1747-310-510-00

PIN/BRAKE COMP

V231-360-801-60

FLANGEBOLT

V763-150-000-00

NIPPLE,GREASE/PT1/8

1796-310-200-10

ARM/BRAKE/LH COMP

1796-310-210-10

ARM/BRAKE/RH COMP

V704-140-025-00

RING,SNAP/25 C

% | % | X | k| k| K| K| K| k| X| X K| k| K| K| K| k| k| K| K| k| K| K| ¥ ¥ ¥ X AOAW®R

| = o= o] ) H| = o] R R | ol b bo| Dol | | | | ot o o H| o e w

| = o= po| b H| = o] R ] | ol b bo| Dol | | | | ot o o H| o e w




7 FIG. 35 PEDAL(BRAKE)SYSTEM

34—26%%35\L’

1816-312A-0100

TYPE OF MODEL

S 1| C|G
KEY PART CODE DESCRIPTION g TG6620H T66670H(T3 2 l; REMARKS
1 [1815-312-200-00 PEDAL/BRAKE/LH SET * 1 1
2 |[V511-100-805-00 [PIN,TAPER/8 X50 * 1 1
3 /|1801-312-250-20 PLATE/LOCK COMP * ! !
4 [3560-203-004-00 SPRING,CONE * ! !
5 [1719-312-001-00 [U-NUT * 1 1
6 {1815-312-230-00 PEDAL/BRAKE/RH ASSY |* 1 1
7 11757-312-231-00 [BUSH/25X28X20 * 2 2
8 [1801-312-260-00 ROD/135 COMP * 2 2
9 {1802-312-200-00 ROD/LH/355 COMP * 2 2
10 [1444-122-002-00 TURNBUCKLE/MS8 * 2 2
11 |1560-132-007-30 NUT/M8 * 2 2
12 |V304-260-008-00 NUT * 2 2
13 |1432-242-001-00 [PIN * 4 4
14 [2161-735-006-00 [PIN * 4 4
15 {2512-206-001-00 PAD * 2 2
16 [1804-312-001-00 [SPRING/HT046 * 2 2
17 |1421-602-005-10 [CUSHION,B/ RUBBER * 2 2
18 |V304-260-008-00 NUT * 2 2
19 {1792-312-003-00 INSULATOR * 2 2
20 {1801-312-071-20 PLATE/SHAFT * 2 2
21 |V231-360-801-60 FLANGEBOLT * 4 4




FIG.36 LEVER(BRAKE/PARKING)SYSTEM

1816-313A-0100

79

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

moan

=7 Q

REMARKS

1740-313-300-10

LEVER/PARKING ASSY

1

1

1442-313-202-00

ROD

1444-328-273-00

SPRING

1444-328-272-00

BUTTON

1740-313-301-00

GRIP/ORANGE

V231-360-801-60

FLANGEBOLT

1816-313-310-00

BRACKET/PARKING COMP

(o RENRIorNIe B R VLRI AN

V231-361-003-00

FLANGEBOLT

1748-313-001-00

ROD/LH/M08X280

1560-132-007-30

NUT/M8

1444-122-002-00

TURNBUCKLE/M8

1816-313-320-00

ROD/FORK/90 COMP

V304-260-008-00

NUT

1608-554-002-00

IPIN/08X26

2161-735-006-00

PIN

1746-313-210-00

ARM/BRAKE SET

V511-100-805-00

PIN,TAPER/8 X50

V763-150-000-00

NIPPLE,GREASE/PT1/8

1747-313-300-00

BRACKET/PARKING ASSY

3664-540-001-00

BUSH/22X25X20

V231-361-002-00

FLANGEBOLT

1746-313-260-00

PLATE/PARKING/A COMP

V304-260-012-00

NUT/M12

1746-313-002-00

ROD/M12X80

1746-313-270-00

PLATE/PARKING/B COMP

3640-432-006-00

NUT/M12/LH

1627-122-008-00

IPIN/10X25

V411-260-010-00

WASHER/M10

SIS N TR TR T T T~ R ey A ey e e I e B e O e I e R e e L I 1 B N R S R Y

S S I N T T T T T~ R ey B e B e A B e B e o B et R e e A TR A 1 BN S I Y

V500-162-502-00

PIN,SPLIT/2.5X20

% | K| k| k| % K| K| k| N | X X k| K| K| K| K| k| X| K| K| k| K| K| K| k| X ¥ ¥ X|OW®R




80

FIG. 37 WHEEL(STEERING)SYSTEM

1817-401 -0100

S |TYPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION g TG6620H T66670H(T3 (L) l; REMARKS
1 [1800-401-300-00 WHEEL/STEERING ASSY | * 1 1

2 |V327-262-110-00 NUT/M10X1.25 * 1 1

3 [V500-162-002-00 [PIN,SPLIT/2 X20 * 1 1

4 |V411-260-010-00 WASHER/M10 * ! !

5 [1817-401-001-00 [COVER/COLUMN/FRONT/H | * 1 1

6 [1800-401-002-10 [COVER/COLUMN/REAR * 1 1

7 |V120-366-001-60 [SCREW * 4 4

8 |1801-401-310-10 SHAFT/STEERING ASSY * 1 1

9 [1696-401-003-00 BOLT/SM/M08X26 * 2 2

10 |V401-160-008-00 WASHER,SP/M 8 * 2 2




1801-404 -0100

81

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

A= -

moan

=7 Q

REMARKS

1800-404-210-30

COLUMN ASSY

1

1

1429-406-205-10

INSULATOR/STEERING

V600-430-600-30

BEARING/BALL

1800-404-001-10

SHAFT/STEERING

V704-140-017-00

RING,SNAP/17 C

1560-404-210-10

PIN/16X23 COMP

V211-560-802-00

BOLT/M8X20

1801-404-230-30

PEDAL COMP

© (00 |~3 (O O | |||

1518-406-006-00

COVER,PEDAL

| K| K| k| K| K| X ¥ k| X OAW®R

e e S e e

e e S e e e

—
o

1560-404-002-30

SPRING




82

FIG. 39 STEERING(POWER)SYSTEM

1817-407 -0100

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION g T66620H] TG6670H| ¢ 2 l; REMARKS
1 {1646-407-670-20 CONTROLLER/STEERING | * 1 1 FIG 105
2 |V211-561-002-00 BOLT/M10X20 * 4 4
3 [1817-407-210-10 BRACKET/CONTROLLER | * 1 1
4 [1801-407-001-00 SHAFT * ! !
5 |V600-430-600-30 BEARING/BALL * 1 1
6 |[V704-140-017-00 RING,SNAP/17 C * 1 1
7 |V705-140-035-00 RING,SNAP/35 C * 1 1
8 |V742-117-350-50 SEAL,0IL/VC17355 * 1 1
9 |[V211-561-002-50 BOLT/M10X25 * 4 4
10 |K167-007-000-10 (CYLINDER ASSY * ! !
11 |K167-007-200-00 ROD/PISTON COMP * ! !
12 |K167-001-001-00 [PACKING/PISTON * ! !
13 |K167-007-300-00 COVER/ROD SET * 2 2
14 |K167-001-303-00 PACKING/ROD * 2 2
15 |[K167-001-304-00 [SEAL/DUST * 2 2
16 [V720-113-504-40 [0-RING/1B,P44 * 2 2
17 |V723-102-005-30 O-RING * 2 2
18 |V203-361-204-50 BOLT * 4 4
19 |V401-160-012-00 WASHER,SP/M12 * 4 4
20 |1801-407-230-00 HOSE/1500 ASSY * 1 1
21 |1802-407-200-10 HOSE/1600 ASSY * 1 1
22 [3631-350-201-10 |ADAPTER/458 * ! !
23 |P103-521-006-10 ELBOW/908  ASSY * 2 2
24 |[V720-112-401-40 O-RING/P14 * 2 2
25 {1342-402-006-00 BAND/WIRE/250 * ! !




1817-410 -0100

ENGINE

NS

83

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

A= -

moan

=7 Q

REMARKS

1817-410-200-20

BRACKET/AXLE/60 COMP

1

1

V251-341-204-00

BOLT/STUD

2

2

V203-361-403-50

BOLT

12

12

V203-361-404-50

BOLT

4

4

V401-160-014-00

WASHER,SP/M14

—
»

—
»

1432-621-011-00

CAP,BLANK/M16

1742-410-220-10

HITCH/FRONT/E4 COMP

(o RENRIorNIe B R VLRI AN

V201-361-404-50

IBOLT/M14X45

V401-160-014-00

WASHER,SP/M14

V304-460-014-00

NUT/M14

1674-410-320-00

PIN/30X120 COMP

1673-525-002-30

LINKPIN

1674-410-301-00

CABLE

1674-520-004-00

INSULATOR

V231-360-803-00

FLANGEBOLT

N | K| K| k| K| K| K| K| X| K| K| k| X ¥ ¥ X|IOT®R

e e e e B Y Y N S

e e e e B Y Y N S

V363-260-008-00

NUT/WASHER




84 FIG. 41 SHAFT(DRIVE)SYSTEM

1817-431-0100 '

S |TyPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION g TG6620H T66670H(T3 (E l; REMARKS
1 [{1803-431-051-00 SHAFT/AWD/429 * 1 1
2 [1725-218-006-00 RING/SNAP/CS25 * 2 2
3 [{1650-218-014-00 [COUPLING/21X32X50 * 2 2
4 [1817-431-210-00 TUBE/F/242 COMP * ! !
5 |V211-260-801-60 BOLT,SEMS (S) M8X16 * 1 1
6 [1817-431-220-00 TUBE/R/363 COMP * 1 1
7 |V720-103-503-80 (O-RING/P38 * 1 1
8 |V720-103-504-10 |0-RING/P41 * 1 1
9 [1488-410-003-00 CLAMP * 1 1
10 |V231-360-803-50 FLANGEBOLT * ! !
11 |V362-260-008-00 NUT/WASHER * 1 1
*

12 |V411-260-008-00 WASHER,PL/M 8




1802-432 -0100

FIG. 42 CASE(BEVEL)SYSTEM

85

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

A= -

moan

=7 Q

REMARKS

1802-432-200-00

GEAR/07X31  SET

1

1

1790-432-004-00

BEARING/TAPERROLLER

1488-411-009-00

NUT (30)

V744-125-400-70

SEAL,OIL/TC25407

1488-411-011-00

COLLAR 55X60X16

1727-432-001-00

COLLAR/57X62X4

1656-432-001-40

CASE/BEVEL

(o RENRIorNIe B R VLRI AN

V251-340-802-00

BOLT/STUD

1488-411-002-00

COLLAR,THRUST

V720-103-504-00

0O-RING/P40

1488-412-006-00

X-RING

V707-140-062-00

RING,SNAP/R62

1656-432-004-00

METAL/DIFF

1488-411-004-00

SHIM (A)

1488-411-005-00

SHIM (B)

V201-460-802-00

BOLT/M 8X20

V304-460-008-00

NUT/M8

V401-160-008-00

WASHER,SP/M 8

1656-432-007-10

CASE/DIFF

1425-431-015-10

PINION/DIFF/11

1427-301-005-00

COLLAR,PINION THRUST

1425-431-016-10

GEAR/BEVEL/20

1656-432-002-10

GEAR/BEVEL/20

1421-301-012-00

COLLAR/43X58X1

1488-411-006-10

SHAFT/PINION/A

1488-411-007-10

SHAFT/PINION/B

1656-432-003-00

HOLDER/SHAFT/DIFF

V523-100-802-40

PIN

1656-432-005-00

BOLT/STUD/M10X47

1635-303-005-00

NUT/SM/M10X1.25

% K| k| k| k| K| k| k| N | K| K| k| K| X K| k| k| X| K| k| k| K| K| k| k| K| ¥ ¥ ¥ X|OAW®R

WO 0] | D | e e e R R = 00 | R R 00| D | e e ] | ] e e | | DN

L I I T A T Y et B B I N B N O et B o T N e - I - A Bt N Yt Ot o B Y Y ]




86

1802-432 -0100

FIG. 42 CASE(BEVEL)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

A= -

mleNe

= RO

REMARKS

31

V600-110-601-10

BEARING,RB/6011

*| * O ®»

2

2

32

1656-432-006-00

S.W/M10

4

4




FIG. 43 HOUSING(AXLE)SYSTEM

1817-433 -0100

87

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TG6620H

TG6670H

A= -

moa<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>